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WINNF-TS-0122 TEST REPORT

Report No. : FG8N1410AA

Summary of Test Result

Report | Ref Std. Required : Result
Clause| Clause CBSD | DP for Cert. Test Case ID Test Case Title (PASS/FAIL) Remark
3.1 6.1.4.1.1 X - Cc1 WINNF.FT.C.REG.1 | Multi-Step registration PASS -
) ) Domain Proxy Multi-Step )
6.1.4.1.2 X C1 WINNF.FT.D.REG.2 registration N/A
) ) Single-Step registration for )
6.1.4.1.3 X Cc2 WINNF.FT.C.REG.3 Category A CBSD N/A
Domain Proxy Single-Step
- 6.1.4.1.4 - X Cc2 WINNF.FT.D.REG.4 |registration for Cat A N/A -
CBSD
Single-Step registration for
- 6.1.4.1.5 X - C3 WINNF.FT.C.REG.5 |CBSD with CPI signed N/A -
data
Domain Proxy Single-Step
- 6.1.4.1.6 - X C3 WINNF.FT.D.REG.6 |registration for CBSD with N/A -
CPI signed data
Registration due to change of an
- 6.1.4.1.7 X X Cc6 WINNF.FT.C.REG.7 installation parameter N/A -
) Missing Required parameters )
3.2 6.1.4.2.1 X M WINNF.FT.C.REG.8 (responseCode 102) PASS
Domain Proxy Missing Required
- 6.1.4.2.2 - X M WINNF.FT.D.REG.9 parameters N/A -
(responseCode 102)
Pending registration
3.3 6.1.4.2.3 X - M WINNF.FT.C.REG.10 (responseCode 200) PASS -
Domain Proxy Pending
- 6.1.4.2.4 - X M WINNF.FT.D.REG.11 |registration (responseCode N/A -
200)
Invalid parameter
3.4 6.1.4.2.5 X - M WINNF.FT.C.REG.12 (responseCode 103) PASS -
) ) DomainProxy Invalidparameters )
6.1.4.2.6 X M WINNF.FT.D.REG.13 (responseCode 103) N/A
Blacklisted CBSD
3.5 6.1.4.2.7 X - M WINNF.FT.C.REG.14 (responseCode 101) PASS -
) 61428 ) X M WINNE.ET D.REG.15 Domain Proxy Blacklisted CBSD N/A )
(responseCode 101)
36 |61429| X | - M |WINNFFT.CREG.16 |UnSupportedSASprotocolversion PASS |-
(responseCode100)
Domain Proxy Unsupported
- 6.1.4.2.10 - X M WINNF.FT.D.REG.17 | SAS protocol version N/A -
responseCode 100)
37 [614.211| X | - M | WINNF.FT.CRREG.18 %g;p Error (responseCode PASS |-
Domain Proxy Group Error
- 6.1.4.2.12 - X M WINNF.FT.D.REG.19 (responseCode 201) N/A -
TEL : 886-3-327-3456 Page Number : 40f49
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Report No. : FG8N1410AA

) Category A CBSD location )
6.1.4.3.1 Cc2 WINNF.FT.C.REG.20 Update N/A
Unsuccessful Grant
3.8 |6.34.21 M WINNF.FT.C.GRA.1 |responseCode=400 PASS -
(INTERFERENCE)
Unsuccessful Grant
3.9 6.3.4.2.2 M WINNF.FT.C.GRA.2 |responseCode=401 PASS -
(GRANT_CONFLICT)
Heartbeat Success Case
3.10 | 6.44.11 M WINNF.FT.C.HBT.1 (first Heartbeat Response) PASS -
Domain Proxy Heartbeat
- 6.4.4.1.2 M WINNF.FT.D.HBT.2 |Success Case N/A -
(first Heartbeat Response)
Heartbeat responseCode=105
311 |(6.4.4.21 M WINNF.FT.C.HBT.3 (DEREGISTER) PASS -
Heartbeat responseCode=500
3.12 | 6.44.22 M WINNF.FT.C.HBT .4 (TERMINATED_GRANT) PASS -
Heartbeat responseCode=501
3.13 | 6.44.23 M WINNF.FT.C.HBT.5 |(SUSPENDED_GRANT) PASS -
in First Heartbeat Response
Heartbeat responseCode=501
(SUSPENDED_GRANT) )
3.14 | 64424 M WINNF.FT.C.HBT.6 in Subsequent Heartbeat PASS
Response
Heartbeat responseCode=502
3.15 | 6.44.25 M WINNF.FT.C.HBT.7 (UNSYNC_OP_PARAM) PASS -
Domain Proxy Heartbeat
- 6.4.4.2.6 M WINNF.FT.D.HBT.8 |responseCode=500 N/A -
(TEMINATED_GRANT)
Heartbeat Response Absent
3.16 | 6.4431 M WINNF.FT.C.HBT.9 (First Heartbeat) PASS -
Heartbeat Response Absent
3.17 | 6.4432 M WINNF.FT.C.HBT.10 (Subsequent Heartbeat) PASS -
SuccessfulGrantRenewalin
3.18 | 6.44.41 (0] WINNF.FT.C.HBT.11 HeartbeatTestCase PASS -
Registration Response contains )
3.19 | 65421 Cc4 WINNF.FT.C.MES.1 measReportConfig PASS
Domain Proxy Registration
- 6.5.4.2.2 C4 WINNF.FT.D.MES.2 | Response contains N/A -
measReportConfig
Grant Response contains
3.20 | 6.54.23 C5 WINNF.FT.C.MES.3 measReportConfig PASS -
321 |654.24 C5 | WINNF.FT.C.MES.4 | Hearibeat Response contains PASS |-
measReportConfig
Domain Proxy Heartbeat
- 6.5.4.2.5 C5 WINNF.FT.D.MES.5 | Response contains N/A -
measReportConfig
3.22 | 6.64.1.1 M WINNF.FT.C.RLQ.1 | Successful Relinquishment PASS -
TEL : 886-3-327-3456 Page Number : 50f49
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- 6.6.4.1.2 - X

WINNF.FT.D.RLQ.2

Domain Proxy Successful
Relinquishment

N/A -

3.23 | 6.6.4.21 X -

WINNF.FT.C.RLQ.3

Unsuccessful Relinquishment,
responseCode=102

PASS -

- 6.6.4.2.2 - X

WINNF.FT.D.RLQ.4

Domain Proxy Unsuccessful
Relinquishment,
responseCode=102

N/A -

3.24 | 66431 X -

WINNF.FT.C.RLQ.5

Unsuccessful Relinquishment,
responseCode=103

PASS -

- 6.6.4.3.2 - X

WINNF.FT.D.RLQ.6

Domain Proxy Unsuccessful
Relinquishment,
responseCode=103

N/A -

3.25 | 6.7411 X -

WINNF.FT.C.DRG.1

Successful Deregistration

PASS -

- 6.7.4.1.2 - X

WINNF.FT.D.DRG.2

Domain Proxy Successful
Deregistration

N/A -

3.26 | 6.74.21 X -

WINNF.FT.C.DRG.3

Deregistration
responseCode=102

PASS -

- 6.7.4.2.2 - X

WINNF.FT.D.DRG.4

Domain Proxy Deregistration
responseCode=102

N/A -

3.27 | 6.7431 X X

WINNF.FT.C.DRG.5

Deregistration
responseCode=103

PASS -

3.28 | 6.84.11 X X

WINNF.FT.C.SCS.1

Successful TLS connection
between UUT and SAS Test
Harness

PASS -

3.29 | 6.84.21 X X

WINNF.FT.C.SCS.2

TLS failure due to revoked
certificate

PASS -

3.30 | 6.84.22 X X

WINNF.FT.C.SCS.3

TLS failure due to expired server
certificate

PASS -

331 | 6.84.23 X X

WINNF.FT.C.SCS.4

TLSfailurewhenSASTestHarness
certificateisissue
by unknown CA

PASS -

3.32 | 6.84.24 X X

WINNF.FT.C.SCS.5

TLS failure when certificate at
the SAS Test
Harness is corrupted

PASS -

333 | 71411 X X

WINNF.PT.C.HBT

UUT RF Transmit Power
Measurement

PASS -

Notel:
+ M: Mandatory for certification

+ O: Optional. Not required for certification.
4 C: Conditional. Mandatory if CBSD supports relevant functionality.
Note2: The unit under test type is CBSD without Domain Proxy and Conditional Test Case Definitions are C1, C4 and C5.
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Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the regulation limits

or requirements declared by manufacturers.

Comments and Explanations:

None

Reviewed by: Jordan Hsiao

Report Producer: Viola Huang
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature of Equipment Under Test

FCCID S9GQ410USO1
Equipment Q410 LTE Access Point
Brand Name Ruckus
Model Name Q410-Uso01
Power Type From power adapter or PoE
Category of CBSD X] Category A
[] Category B
Professional Installation X Yes
1 No
Unit Under Test in Test ID ] CBSD with Domain Proxy
X CBSD without Domain Proxy
CBSD Hardware Version 02
CBSD Software Version 02.00.02.0023.c669e822d302
CBSD Firmware Version 02.00.02.0023.c669e822d302

1.2 Conditional Test Case

X | C1 |Mandatory for UUT which supports multi-step registration message

Mandatory for UUT which supports single-step registration with no CPI-signed data in the registration
[]| C2 |message. By definition, this is a subset of Category A devices which determine all registration

information, including location, without CPI intervention.

Mandatory for UUT which supports single-step registration containing CPI-signed data in the

registration message.

Mandatory for UUT which supports RECEIVED_POWER_WITHOUT_GRANT measurement report
type.

X | C5 |Mandatory for UUT which supports RECEIVED_POWER_WITH_GRANT measurement report type.

Mandatory for UUT which supports parameter change being made at the UUT and prior to sending a

deregistration.

TEL : 886-3-327-3456 Page Number : 80f49
FAX : 886-3-327-0973 Issued Date : Jan. 10, 2019
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1.3 Accessories

Accessories

RJ-45 cable*1, non- Shielded, 0.16m

Bracket*1

Pedestal*3

1.4 Support Equipment

Support Equipment

No. Equipment Brand Name Model Name FCCID
1 Notebook DELL E4300 N/A
2 WLAN AP NETGEAR WNDR3300v2 PY309300116
3 EPC(mme) Ruckus N/A N/A
4 UE HUAWEI N/A N/A

1.5 Testing Location

Testing Location

X |HWAYA |ADD : No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City, Taiwan (R.O.C.)
TEL : 886-3-327-3456 FAX : 886-3-327-0973
] |JHUBEI ADD : No.8, Lane 724, Bo-ai St., Jhubei City, HsinChu County 302, Taiwan, R.O.C.
TEL : 886-3-656-9065 FAX : 886-3-656-9085
Test Condition Test Site No. Test Engineer Test Environment Test Date
RF Conducted THO1-HY Rex Liao 25°C /1 60% Nov. 23, 2018~Dec. 04, 2018

Test site Designation No. TW1190 with FCC.
Test site registered number IC 4086B-1 with Industry Canada.

TEL : 886-3-327-3456 Page Number 1 90f49
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Report Template No.: HE1-U2 Ver1.0 Report Version : 01



WINNF-TS-0122 TEST REPORT Report No. : FG8N1410AA

2 Measurement Environment

Measurement Environment
Test Harness version v1.0.0.3
Operating System Microsoft Windows 7
TLS version 1.2
Python 2.7.14

2.1 Test configuration

Test configuration without Domain Proxy Test configuration with Domain Proxy

TEL : 886-3-327-3456 Page Number 1 10 of 49
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WINNF-TS-0122 TEST REPORT Report No. : FG8N1410AA

3 Test Results

The test parameter (e.g. C for cbsdid) used shall be refer to the test log file in appendix A. Some test case need to
monitor RF interface and the measurement plots are in Appendix B. Some test case need to monitor security

validation process which are in appendix C and D.

3.1 WINNFRFT.C.REG.1 - Multi-Step registration

# Test Execution Steps Results
Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and

! Authentication with the SAS Test Harness N h
e UUTisinthe Unregistered state
CBSDsendscorrectRegistrationrequestinformation,asspecifiedin [n.5], to the
SAS Test Harness:
e Therequireduserld,fccldandcbsdSerialNumberregistration
parameters shallbe sentfromthe CBSD and conformto proper format
2 and acceptable ranges. PASS _
e AnyREG-conditional or optional registration parameters that may be
included in the message shall be verified that they conformtoproper
formatandarewithinacceptable ranges.
Note: Itisoutside the scope ofthisdocumenttotestthe Registration
information that is supplied via another means.
e SASTestHarnesssendsaCBSDRegistrationResponseas follows:
3 — chsdld =C _ _

— measReportConfig shall not be included

— responseCode =0
After completion of step 3, SAS TestHarness does not provide any positive
4 response (responseCode=0)tofurtherrequestmessages -- --
from the UUT.
Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3 iscomplete.Thisistheendofthetest. Verify: PASS --

e UUT shall not transmit RF

TEL : 886-3-327-3456 Page Number : 11 of 49
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3.2 WINNFFT.C.REG.8 - Missing Required parameters (responseCode
102)
# Test Execution Steps Results
Ensure the following conditions are met for test entry:
1 e  UUT has successfully completed SAS Discovery and _ _
Authentication with SAS TestHarness
e UUT s inthe Unregistered state
2 CBSD sends a Registration request to SAS Test Harness. -- --
SAS Test Harness rejects the request by sending a CBSD Registration Response as
follows:
3 — SASresponse does not include cbsdld h h
— responseCode =R
After completion of step 3, SAS Test Harness does not provide any positive
4 response (responseCode=0)tofurtherrequestmessages -- --
from the UUT.
Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -
e UUT shall not transmit RF

TEL : 886-3-327-3456
FAX : 886-3-327-0973
Report Template No.: HE1-U2 Ver1.0

Page Number 1 12 of 49
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3.3 WINNF.FT.C.REG.10 - Pending registration (responseCode 200)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness
e UUTisinthe Unregistered state
2 CBSD sends a Registration request to SAS Test Harness. -- --
SAS Test Harness rejects the request by sending a CBSD Registration Response as
follows:
— SASresponse does notinclude cbsdld

— responseCode =R
Aftercompletionofstep3,SASTestHarness does notprovideany positive
4 response(responseCode=200)tofurtherrequestmessages -- --
from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS --

e UUT shall not transmit RF

TEL : 886-3-327-3456 Page Number 1 13 of 49
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WINNF-TS-0122 TEST REPORT Report No. : FG8N1410AA

3.4 WINNFRFT.C.REG.12 - Invalid parameter (responseCode 103)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness

e UUTisinthe Unregistered state

2 CBSD sends a Registration request to SAS Test Harness. -- --

SAS Test Harness rejects the request by sending a CBSD Registration Response as
follows:

— SASresponse does notinclude cbsdld
— responseCode =R

Aftercompletionofstep3, SASTestHarnessdoesnotprovideany positive
4 response(responseCode=103)tofurtherrequestmessages -- --
from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e UUT shall not transmit RF

TEL : 886-3-327-3456 Page Number 1 14 of 49
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3.5 WINNFFT.C.REG.14 - Blacklisted CBSD (responseCode 101)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness
e UUTisinthe Unregistered state
2 CBSD sends a Registration request to SAS Test Harness. -- --
SAS Test Harness rejects the request by sending a CBSD Registration Response as
follows:
— SASresponse does not include cbsdld

— responseCode =R
Aftercompletionofstep3, SASTestHarnessdoesnotprovideany positive
4 response(responseCode=101)tofurtherrequestmessages -- --
from the UUT.
Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS --

e UUT shall not transmit RF

TEL : 886-3-327-3456 Page Number : 15 0f 49
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3.6 WINNFRFT.C.REG.16 - Unsupported SAS protocol version
(responseCode 100)
# Test Execution Steps Results
Ensure the following conditions are met for test entry:
1 e  UUT has successfully completed SAS Discovery and _ _
Authentication with SAS TestHarness
e UUT s inthe Unregistered state
2 CBSD sends a Registration request to SAS Test Harness. -- --
SAS Test Harness rejects the request by sending a CBSD Registration Response as
follows:
3 — SASresponse does notinclude cbsdld h h
— responseCode =R
Aftercompletionofstep3,SASTestHarnessdoesnotprovideany positive
4 response(responseCode=100)tofurtherrequestmessages -- --
from the UUT.
Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -
e UUT shall not transmit RF

TEL : 886-3-327-3456
FAX : 886-3-327-0973
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3.7 WINNFFT.C.REG.18 - Group Error (responseCode 201)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness
e UUTisinthe Unregistered state
2 CBSD sends a Registration request to SAS Test Harness. -- --
SAS Test Harness rejects the request by sending a CBSD Registration Response as
follows:
— SASresponse does not include cbsdld

— responseCode =R
Aftercompletionofstep3,SASTestHarnessdoesnotprovideany positive
4 response(responseCode=201)tofurtherrequestmessages -- --
from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS --

e  UUT shall not transmit RF

TEL : 886-3-327-3456 Page Number 1 17 of 49
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3.8 WINNFRFT.C.GRA.1 - Unsuccessful Grant responseCode=400
(INTERFERENCE)
# Test Execution Steps Results
Ensure the following conditions are met for test entry:
1 e UUT hasregistered successfullywith SAS TestHarness, with -- --
cbsdld=C
2 UUT sends valid Grant Request. -- --
SAS Test Harness sends a Grant Response message, including
3 e chsdld=C - -
e responseCode =R
After completion of step 3, SAS Test Harness does not provide any positive
4 response (responseCode=0)tofurtherrequestmessages -- --
from the UUT.
Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -
e UUT shall not transmit RF

TEL : 886-3-327-3456
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3.9 WINNFRFT.C.GRA.2 - Unsuccessful Grant responseCode=401
(GRANT_CONFLICT)
# Test Execution Steps Results
Ensure the following conditions are met for test entry:
1 e UUT hasregistered successfullywith SAS TestHarness, with -- --
cbsdld=C
2 UUT sends valid Grant Request. -- --
SAS Test Harness sends a Grant Response message, including
3 e cbsdld=C - --
e responseCode =R
Aftercompletionofstep3,SASTestHarnessdoesnotprovideany positive
4 response(responseCode=401)tofurtherrequestmessages - --
from the UUT.
Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -
e UUT shall not transmit RF
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3.10 WINNFFT.C.HBT.1 - Heartbeat Success Case (first Heartbeat

Response)
# Test Execution Steps Results
Ensure the following conditions are met for test entry:
1 e UUT hasregistered successfullywith SAS Test Harness, with -- --
cbsdld=C
UUT sends a message:
2 e |fmessageistype SpectrumIinquiryRequest,gotostep3,or - -

e Ifmessageistype GrantRequest, gotostep 5

UUT sends Spectrum Inquiry Request. Validate:

3 e cbsdld=C PASS _
e ListoffrequencyRange objects sentby UUT arewithinthe
CBRS frequency range

SAS Test Harness sends a Spectrum Inquiry Response message, including
the followingparameters:

4 e cbsdld=C - -
e availableChannelisanarrayofavailableChannelobjects
e responseCode =0

UUT sends Grant Request message. Validate:

e chsdld =C
e maxEIRPisatorbelowthelimitappropriate forCBSD category _
5 . PASS
as defined by Part 96

e operationFrequencyRange,F,sentbyUUTisavalidrange
within the CBRS band

SAS Test Harness sends a Grant Response message, including the parameters:
e chsdld =C

6 e grantld=G =avalid grantID -- --

e grantExpireTime=UTCtimegreaterthandurationofthetest

e responseCode =0

UUT sends a first Heartbeat Request message.
VerifyHeartbeatRequestmessageisformattedcorrectly,including:

7 e chsdld =C PASS -
e grantld =G
e operationState =“GRANTED”

SAS TestHarness sends a Heartbeat Response message, with the
following parameters:

e chsdld=C
8 e grantld=G - h
e transmitExpireTime=currentUTCtime+200seconds
e responseCode =0
TEL : 886-3-327-3456 Page Number 1 20 of 49
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ForfurtherHeartbeat Requestmessages sentfrom UUT after completion
ofstep8,validatemessageissentwithinlatest specified
heartbeatinterval, and:

e cbsdld=C
e grantld=G
e operationState =*“AUTHORIZED”

9 and SAS Test Harness responds with a Heartbeat Response message including PASS -
the following parameters:
e cbsdld=C
e grantld =G
e transmitExpireTime=currentUTCtime+200seconds
e responseCode =0
Monitorthe RF outputofthe UUT fromstartoftestuntilUUT
transmission commences. Verify:
10 e UUTdoesnottransmitatanytime priortocompletion of the first PASS _

heartbeatresponse

e UUTtransmitsafterstep8iscomplete,anditstransmission
is limited to within the bandwidth range F.
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3.11 WINNF.FT.C.HBT.3 - Heartbeat responseCode=105 (DEREGISTER)

# Test Execution Steps Results
Ensure the following conditions are met for test entry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 O valid grantld =G - -
O grantis for frequency range F, power P
O grantExpireTime=UTCtimegreaterthanduration of the test
e UUTisinAUTHORIZED state andistransmittingwithinthe
grant bandwidth F on RF interface
UUT sends a Heartbeat Request message.
Ensure Heartbeat Request message is sent within Heartbeat Interval
specified in the latest Heartbeat Response, and formatted correctly, including:
2 e cbsdid=C PASS -
e grantld =G
e operationState ="AUTHORIZED”
SAS TestHarness sends a Heartbeat Response message, including the
following parameters:
e chsdld=C
3 e grantld=G - ”
e transmitExpireTime=T=CurrentUTCtime
e responseCode= 105 (DEREGISTER)
4 After completion of step 3, SAS Test Harness shall not allow any _ _
further grants to the UUT.
Monitor the RF output of the UUT. Verify:
5 e UUT shallstop transmission within (T + 60 seconds) of PASS -
completion of step 3
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3.12 WINNF.FT.C.HBT.4 - Heartbeat responseCode=500
(TERMINATED_GRANT)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 O valid grantld =G - -
O grantisforfrequency range F, power P
O grantExpireTime=UTCtimegreaterthandurationof the test
e UUTisinAUTHORIZED state andistransmittingwithinthe
grant bandwidth F on RF interface

UUT sends a Heartbeat Request message.
Ensure Heartbeat Request message is sent within latest specified
heartbeatinterval, and is formatted correctly, including:

2 e cbsdld=C PASS
e grantld=G
e operationState =“AUTHORIZED"

SAS TestHarness sends a Heartbeat Response message, including the
following parameters:

e chsdld=C

3 e grantld=G h a
e transmitExpireTime=T =current UTCtime
e responseCode=500(TERMINATED GRANT)

4 After completion of step 3, SAS Test Harness shall not allow any _ _

further grants to the UUT.

Monitor the RF output of the UUT. Verify:

5 e UUT shallstoptransmission within (T + 60 seconds) of PASS -
completion of step 3
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3.13 WINNF.FT.C.HBT.5 - Heartbeat responseCode=501
(SUSPENDED_GRANT) in First Heartbeat Response

# Test Execution Steps Results

Ensurethefollowingconditionsare metfortestentry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 O valid grantld =G - -
O grantisforfrequency range F, power P
O grantExpireTime=UTCtimegreaterthanduration of the test

e UUTisinGRANTED, butnot AUTHORIZED state (i.e. hasnot
performed its first Heartbeat Request)

UUT sends a Heartbeat Request message.
VerifyHeartbeatRequestmessageisformattedcorrectly,including:

2 e cbsdld =C PASS --
e grantld =G
e operationState =“GRANTED”

SAS TestHarness sends a Heartbeat Response message, including the
following parameters:

e chsdld=C

e grantld =G

e transmitExpireTime = T = current UTC time
e responseCode = 501 (SUSPENDED GRANT)

After completion of step 3, SAS Test Harness shall not allow any
further grants to the UUT.

Monitor the SAS-CBSD interface. Verify either A OR B occurs:

A. UUT sends a Heartbeat Request message. Ensure message is sent within
latest specified heartbeatinterval, and is correctly formatted with
parameters:

e chsdld =C
e grantld =G
5 e operationState ="GRANTED” PASS --

B. UUT sends a Relinquishment request message. Ensure message
is correctly formatted with parameters:

e chdsld =C

e grantld =G
Monitor the RF output of the UUT. Verify:

e UUT does not transmit at any time
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3.14 WINNF.FT.C.HBT.6 - Heartbeat responseCode=501
(SUSPENDED_GRANT) in Subsequent Heartbeat Response

# Test Execution Steps Results
Ensure the following conditions are met for test entry:
e UUThasregisteredsuccessfullywith SAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 0 valid grantld =G - -
O grantisforfrequency range F, power P
O grantExpireTime=UTCtimegreaterthanduration of the test
e UUTisinAUTHORIZED state andistransmittingwithinthe
grant bandwidth F on RF interface
UUT sends a Heartbeat Request message.
Verify Heartbeat Request message is sent within latest specified
heartbeatinterval, and is formatted correctly, including:
2 e chsdid=C PASS -
e grantld=G
e operationState =" AUTHORIZED”
SAS TestHarness sends a Heartbeat Response message, including the
following parameters:
3 e chsdld=C
e grantld=G h h
e fransmitExpireTime = T =current UTC time
e responseCode = 501 (SUSPENDED GRANT)
4 After completion of step 3, SAS Test Harness shall not allow any _ _
further grants to the UUT.
Monitor the SAS-CBSD interface. Verify either A OR B occurs:
A. UUT sends a Heartbeat Request message. Ensure message is sent within
latest specified heartbeatinterval, and is correctly formatted with
parameters:
e chsdld =C
e grantld=G
5 e operationState ="GRANTED” PASS _
B. UUT sends a Relinquishment Request message. Ensure message
is correctly formatted with parameters:
® chdsld =C
e grantld =G
Monitor the RF output of the UUT. Verify:
e UUT shall stop transmission within (T + 60 seconds) of
completion of step 3
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3.15 WINNFFT.C.HBT.7 - Heartbeat responseCode=502
(UNSYNC_OP_PARAM)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 O valid grantld =G - -
O grantisforfrequency range F, power P
O grantExpireTime=UTCtimegreaterthandurationof the test

e UUTisinAUTHORIZED state andistransmittingwithinthe
grant bandwidth F on RF interface

UUT sends a Heartbeat Request message.
Verify Heartbeat Request message is sent within latest specified
heartbeatinterval,and is formatted correctly, including:

2 e cbsdld=C PASS
e grantld=G
e operationState =“AUTHORIZED"

SAS TestHarness sends a Heartbeat Response message, including the
following parameters:

3 e chsdld=C
e grantld=G h h
e transmitExpireTime=T =CurrentUTC Time
e responseCode = 502 (UNSYNC _OP PARAM)
After completion of step 3, SAS Test Harness shall notallow any further
4 - -
grants to the UUT.
Monitor the SAS-CBSD interface. Verify:
e UUT sends a Grant Relinquishment Request message. Verify message is
correctly formatted with parameters:
O chdsld =C
> O grantld=G PASS N
Monitorthe RFoutputofthe UUT. Verify:
e UUT shall stop transmission within (T+60) seconds of
completion of step 3.
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3.16 WINNF.FT.C.HBT.9 - Heartbeat Response Absent (First Heartbeat)

# Test Execution Steps Results
Ensurethefollowingconditionsare metfortestentry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 O valid grantld =G - -
O grantisforfrequency range F, power P
O grantExpireTime=UTCtimegreaterthanduration of the test
e UUTisinGRANTED, butnotAUTHORIZED state (i.e.hasnot
performed its first Heartbeat Request)
UUT sends a Heartbeat Request message.
Ensure Heartbeat Request message is sent within latest specified
heartbeatinterval, and is formatted correctly, including:
2 e cbsdid=C PASS -
e grantld =G
e operationState ="GRANTED”
3 After completion of Step 2, SAS TestHarness does notrespondto any _ _
furthermessagesfromUUT tosimulateloss of network connection
Monitorthe RFoutputofthe UUT from start oftestto 60 seconds after step 3.
Verify:
4 . . . PASS -
e Atanytimeduringthetest, UUT shallnottransmiton RF
interface
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3.17 WINNF.FT.C.HBT.10 - Heartbeat Response Absent (Subsequent
Heartbeat)

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdld =C
1 O valid grantld =G - -
O grantisforfrequency range F, power P
O grantExpireTime=UTCtimegreaterthandurationof the test
e UUTisinAUTHORIZED state andistransmittingwithinthe
grant bandwidth F on RF interface

UUT sends a Heartbeat Request message.
VerifyHeartbeatRequestmessageissentwithinthelatestspecified
heartbeatinterval, and is formatted correctly, including:

2 e cbsdld=C PASS
e grantld=G
e operationState =“AUTHORIZED"

SAS Test Harness sends a Heartbeat Response message, with the
following parameters:

e chsdld=C

3 e grantld=G h h
e transmitExpireTime=currentUTCtime +200seconds
e responseCode =0

4 After completion of Step 3, SAS Test Harness does not respondto any _ _

further messages fromUUT

Monitor the RF output of the UUT. Verify:

e UUT shallstopalltransmission on RF interface within
5 . - ; PASS
(transmitExpireTime+60seconds), usingthe
transmitExpireTime sent in Step 3.
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3.18 WINNF.FT.C.HBT.11 - Successful Grant Renewal in Heartbeat Test
Case

# Test Execution Steps Results
Ensure the following conditions are met for test entry:
e UUThasregisteredsuccessfullywithSAS TestHarness
e UUT has avalid single grant as follows:
O valid cbsdid =C
O valid grantld =G
O grantis forfrequency range F, power P
1 e UUTIisinAUTHORIZED state andistransmittingwithinthe grant
bandwidth F on RF interface.
e Granthasthe following parameters atthe start of the test:
O grantExpireTime=UTCtime equal totime at start of test + 300
seconds =Tgrant_expire
O transmitExpireTime=UTCtime equaltotime atstart of test + 200
seconds
O heartbeatinterval = 60 seconds
UUT sends a Heartbeat Request message.
2 If Heartbeat Request message contains grantRenew = TRUE, go to Step 6, else -- --
go to Step 3.
VerifyHeartbeatRequestmessageissentwithinthelatestspecified
heartbeatinterval, and is formatted correctly, including:
3 e cbsdld =C PASS -
e grantld=G
e operationState ="AUTHORIZED”
SAS Test Harness sends a Heartbeat Response message, with the
following parameters:

e chsdld=C
4 e grantld=G - -
e transmitExpireTime=current UTC +200seconds
e grantExpireTime =same as Step 1
e responseCode =0

5 Go to Step 2 -- --
Verify Heartbeat Request message is sentwithin the latest specified
heartbeatinterval, and is formatted correctly, including:

e cbsdld =C
6 e grantld=G PASS -
e operationState =“AUTHORIZED"
[ ]

grantRenew =TRUE
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SAS Test Harness sends a Heartbeat Response message, with the
following parameters:

e chsdld=C
7 e grantld=G -- --

e grantExpireTime=UTCtime setfarinthe future

e transmitExpireTime=currentUTCtime +200seconds

e responseCode =0
ContinuetorespondtoanysubsquentHeartbeatRequestfromCBSD with
Heartbeat Response with the following parameters:

e cbsdld =C

e grantld =G

e transmitExpireTime =same as Step 7

e responseCode =0
MonitorRFtransmissionof UUT fromstartoftestuntil Tgrant_expire

9 +60 seconds and ensure UUT continues to transmit throughout the time PASS --
period.
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3.19 WINNF.FT.C.MES.1 - Registration Response contains
measReportConfig

# Test Execution Steps Results
Ensure the following conditions are met for test entry:
1 e  UUT has successfully completed SAS Discovery and -- --

Authentication with SAS Test Harness

UUT sends a Registration Request message.
Validatethe Registration Requestmessageisformatted correctly, including:

e userldis present and correct

2 e fccldis present and correct PASS --
e cbsdSerialNumberis present and correct
e measCapability =
“RECEIVED_POWER_WITHOUT GRANT"
SAS Test Harness sends a Registration Response message, with the following
parameters:
3 e cbsdld=C =valid cbsdld for this UUT 3 3

e measReportConfig=
“RECEIVED_POWER_WITHOUT_GRANT"

e responseCode =0

UUT sends a message:
4 e |fmessageistype SpectrumInquiry Request,gotostep5,or -- --
e |fmessage istype Grant Request, goto step 7

UUTsendsmessagetype SpectrumInguiryRequest. Verifymessage contains all
required parameters properly formatted, and specifically:

5 e cbsdld =C PASS --
e measReportis present, and is a properly formatted
rcvdPowerMeasReport.
SAS Test Harness sends a Spectrum Inquiry Response, with the following
parameters:
6 e cbsdld =C - -

e availableChannelisanarrayofavailableChannelobjects
e responseCode =0

UUT sendsmessagetype GrantRequestmessage. Verifymessage contains all
required parameters properly formatted, and specifically:

7 e cbsdld =C PASS --
e measReportis present, and is a properly formatted
rcvdPowerMeasReport.
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3.20 WINNF.FT.C.MES.3 - Grant Response contains measReportConfig

# Test Execution Steps Results
Ensure the following conditions are met for test entry:
e  UUT has successfully completed SAS Discovery and
1 Authentication with SAS Test Harness - -
e UUT hassuccessfully registered with SAS TestHarness, with
cbsdld=C and measCapability = “RECEIVED POWER WITH GRANT"
UUT sends a Grant Request message.
VerifyGrantRequestmessage containsallrequiredparameters properly
2 | formatted, andspecifically: PASS -
e chsdld =C
e operationParamis present and formatis valid
SAS Test Harness sends a Grant Response message, with the following parameters:
e cbsdld=C
e grantld=G =valid grant ID
e grantExpireTime =UTC time in the future
3 e heartbeatinterval = 60 seconds - -
e measReportConfig="RECEIVED_POWER_WITH_GRANT"
e operationParamis setto valid operating parameters
e channelType =“GAA”
e responseCode =0
UUT sends a Heartbeat Request message. Verify message contains all required
parameters properly formatted, and specifically:
4 e cbsdld=C PASS -
e grantld=G
e operationState ="GRANTED”
If Heartbeat Request message (step 4) contains measReport
object, then:
e verify measReportis properly formatted as object
rcvdPowerMeasReport
5 e endtest, with PASS result PASS -
else,ifHeartbeatRequestmessage (step4)doesnot contain
measReport object, then:
IfnumberofHeartbeatRequestssentby UUT after Step3is=
5, then stop test with result of FAIL
SAS Test Harness sends a Heartbeat Response message, containing all required
parameters properly formatted, and specifically:
e cbsdld=C
6 e grantld =G -- --
e transmitExpireTime=currentUTCtime+200seconds
e responseCode=0
Goto Step 4, above
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3.21 WINNF.FT.C.MES.4 - Heartbeat Response contains measReportConfig

# Test Execution Steps Results
Ensure the following conditions are met for test entry:
e UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness
e UUT has successfully registered with SAS Test Harness, with cbsdld=C
1 and measCapability = “RECEIVED_POWER_WITH_GRANT" - -
e UUT hasreceived a valid grantwith grantld=G
e UUTisinGrant State AUTHORIZED and is actively
transmitting within the bounds of its grant.
e Granthas heartbeatinterval = 60 seconds
UUT sends a Heartbeat Request message.
VerifyHeartbeatRequestmessage containsallrequiredparameters properly
formatted, andspecifically:
2 e chsdid=C PASS -
e grantld=G
e operationState ="AUTHORIZED”
SAS Test Harness sends a Heartbeat Response message, containing all required
parameters properly formatted, and specifically:
e cbsdld=C
3 e grantld =G - h
e measReportConfig="RECEIVED_POWER_WITH_GRANT"
e responseCode =0
UUT sends a Heartbeat Request message. Verify message contains all required
parameters properly formatted, and specifically:
4 e cbsdld=C PASS --
e grantld =G
e operationState ="AUTHORIZED”
If Heartbeat Request message (step 4) contains measReport
object, then:
e verify measReportis properly formatted as object
rcvdPowerMeasReport
5 e endtest, with PASS result PASS -
else,ifHeartbeat Requestmessage (step4)doesnot contain
measReport object, then:
e IfnumberofHeartbeatRequestssentby UUT after Step3is=
5, then stop test with result of FAIL
SAS Test Harness sends a Heartbeat Response message, containing all required
parameters properly formatted, and specifically:
6 e chsdld =C
e grantld =G - -
e responseCode=0
Goto Step 4, above
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3.22 WINNFFT.C.RLQ.1 - Successful Relinquishment

#

Test Execution Steps

Results

Ensure the following conditions are met for test entry:
e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness
e UUT hassuccessfully registered with SAS TestHarness, with
cbsdld=C
e UUT hasreceived a valid grant with grantld =G
e UUTisin Grant State AUTHORIZED and is actively

transmitting within the bounds of its grant.
InvoketriggertorelinquishUUT Grantfromthe SAS TestHarness

UUT sends a Relinquishment Request message. Verify message contains all
required parameters properly formatted, and specifically:

e chsdld=C
e grantld =G

PASS --

SASTestHarnessshallapprovetherequestwithaRelinquishment Response
message with parameters:

— cbsdld =C
— grantld =G
— responseCode =0

After completion of step 3, SAS Test Harness will not provide any additional positive
response (responseCode=0) to further request
messages from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
Step3iscomplete. Thisistheendofthetest. Verify:

e UUT shallstop RFtransmission atany time betweentriggering the
relinquishmentand UUT sendingtherelinquishment
request

PASS --
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3.23 WINNF.FT.C.RLQ.3 - Unsuccessful Relinquishment,
responseCode=102

# Test Execution Steps Results
Ensure the following conditions are met for test entry:

e  UUT has successfully completed SAS Discovery and

Authentication with SAS Test Harness

e UUT hassuccessfully registered with SAS TestHarness, with
1 cbsdld=C -- --

e UUT hasreceived avalid grantwith grantld=G

e UUTisinGrant State AUTHORIZED and is actively

transmitting within the bounds of its grant.
InvoketriggertoRelinquishUUT Grantfromthe SAS TestHarness
UUT sends a Relinquishment Request message. Verify message contains all
required parameters properly formatted, and specifically:
e cbsdld =C
e grantld =G

SAS Test Harness shall send a Relinquishment Response message with parameters:

e chsdld =C

e Nograntld

e responseCode =R
After completion of step 3, SAS Test Harness will not provide any positive
4 response (responseCode=0)tofurtherrequestmessages -- --
from the UUT.
Monitor the RF output of the UUT from start of test until 60 secondsafter
Step3iscomplete. Thisistheendofthetest. Verify:

5 e UUTstopped RFtransmission atanytime betweentriggering the PASS -
relinquishmentand UUT sendingtherelinquishment
request
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3.24 WINNF.FT.C.RLQ.5 - Unsuccessful Relinquishment,
responseCode=103

# Test Execution Steps Results
Ensure the following conditions are met for test entry:
e UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness

e UUT hassuccessfully registered with SAS TestHarness, with
1 cbsdld=C -- --

e UUT hasreceived avalid grant with grantld=G

e UUTisinGrant State AUTHORIZED and is actively
transmitting within the bounds of its grant.
InvoketriggertoRelinquishUUT Grantfromthe SAS TestHarness
UUT sends a Relinquishment Request message. Verify message contains all
required parameters properly formatted, and specifically:
e chsdld=C

e grantld =G
SAS Test Harness shall send a Relinquishment Response message with parameters:

e cbsdld =C

e Nograntld

e responseCode =R
Aftercompletionofstep3,SASTestHarnesswillnotprovideany positive
4 response(responseCode=103)tofurtherrequestmessages -- --
from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
Step3iscomplete. Thisistheendofthetest. Verify:

5 e UUTstopped RFtransmission atanytime betweentriggering the PASS -
relinqguishmentand UUTsendingtherelinquishment
reguest
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3.25 WINNF.FT.C.DRG.1 - Successful Deregistration

# Test Execution Steps Results

Ensure the following conditions are met for test entry:
e  UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness
e UUT hassuccessfully registered with SAS TestHarness, with
1 cbsdld=C - --
e UUT hasreceived a valid grant with grantld =G
e UUTisin Grant State AUTHORIZED and is actively

transmitting within the bounds of its grant.
Invoke trigger to deregister UUT from the SAS Test Harness

UUT sends a Relinquishment request and receives
Relinquishment response with responseCode=0

UUT sends Deregistration Requestto SAS TestHarness with chsdld=
C

SASTestHarnessshallapprovetherequestwithaDeregistration Response
message with parameters:

e cbsdld =C
e responseCode =0

After completion of step 3, SAS Test Harness will not provide any additional positive
5 response (responseCode=0) to further request -- --
messages from the UUT.

Monitor the RF output of the UUT from start of test until 60 secondsafter
Step4iscomplete. Thisistheendofthetest. Verify:

e UUTstoppedRFtransmissionat any time between triggering
6 the deregistration and either A OR B occurs: PASS --

A. UUT sending a Registration Request message, as this is not
mandatory

B. UUT sending a Deregistration Request message
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3.26  WINNF.FT.C.DRG.3 - Deregistration responseCode=102

#

Test Execution Steps

Results

Ensure the following conditions are met for test entry:
e UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness
e UUT hassuccessfully registered with SAS TestHarness, with
cbsdld=C
e UUT hasreceived a valid grantwith grantld=G
e UUTisin Grant State AUTHORIZED and is actively

transmitting within the bounds of its grant.
Invoke trigger to deregister UUT from the SAS Test Harness

UUT sends a Relinquishment request and receives
Relinquishment response with responseCode=0

UUT sends Deregistration Requestto SAS TestHarnesswith chsdld=
C

The SAS Test Harness sends the Deregistration Response Message to UUT with:
e Nocbhsdld
e responseCode =102

After completion of step 3, SAS Test Harness will not provide any positive
response (responseCode=0)tofurtherrequestmessages
from the UUT.

Monitorthe RFoutputofthe UUT from start oftestuntil60 seconds after Step 4 is
complete. Thisisthe end of the test. Verify:

e UUTstoppedRFtransmissionatanytimebetween triggering
the deregistration and either AOR B occurs:

A. UUT sending a Registration Request message, as this is not
mandatory

B. UUT sending a Deregistration Request message

PASS --
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3.27 WINNF.FT.C.DRG.S - Deregistration responseCode=103

#

Test Execution Steps

Results

Ensure the following conditions are met for test entry:
e UUT has successfully completed SAS Discovery and
Authentication with SAS Test Harness
e UUT hassuccessfully registered with SAS TestHarness, with
cbsdld=C
e UUT hasreceived a valid grantwith grantld=G
e UUTisinGrant State AUTHORIZED and is actively

transmitting within the bounds of its grant.
Invoke trigger to deregister UUT from the SAS Test Harness

UUT sends a Relinquishment request and receives
Relinquishment response with responseCode=0

UUT sends Deregistration Requestto SAS TestHarnesswith chsdld=
C

The SAS Test Harness sends the Deregistration Response Message to UUT with:
e Nocbhsdld
e responseCode =103

After completion of step 3, SAS Test Harness will not provide any positive
response (responseCode=0)tofurtherrequestmessages
from the UUT.

Monitorthe RFoutputofthe UUT from start oftestuntil60 seconds after Step 4 is
complete. Thisisthe end of the test. Verify:

e UUTstoppedRFtransmissionatanytimebetween triggering

the deregistration and either AOR B occurs:
A. UUTsendingaRegistrationRequestmessage,asthisisnot mandatory
B. UUTsending a Deregistration Request message

PASS --
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3.28 WINNF.FT.C.SCS.1 - Successful TLS connection between UUT and
SAS Test Harness

# Test Execution Steps Results

e UUT shall start CBSD-SAS communication with the security procedure
e The UUT shall establish a TLS handshake with the SAS Test Harness
1 using configured certificate. PASS -

e Configurethe SAS TestHarnesstoacceptthe security
procedure and establish the connection

e Make sure that Mutual authentication happens between UUT and
the SAS Test Harness.

e MakesurethatUUT uses TLSv1.2
e Makesurethatciphersuitesfromoneofthefollowing is

selected,
2 e TLS RSA WITH_AES 128 GCM_SHA256 PASS -
e TLS RSA _WITH_AES 256 _GCM_SHA384
e TLS ECDHE_ECDSA WITH AES 128 GCM_SHA256
e TLS ECDHE_ECDSA WITH AES 256 GCM_SHA384

e TLS ECDHE_RSA_WITH_AES 128 GCM_SHA256
Asuccessfulregistrationisaccomplishedusingoneofthetest cases described in
section 6.1.4.1, depending on CBSD capability.

3 e UUTsendsaregistrationrequesttothe SAS TestHarnessand the SAS PASS -

TestHarness sendsaRegistration Response with

responseCode = 0 and chsdld.

Monitor the RF output of the UUT from start of test until 60 secondsafter
4 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e UUT shall not transmit RF
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3.29 WINNF.FT.C.SCS.2 - TLS failure due to revoked certificate

# Test Execution Steps Results
1 e UUTshallstartCBSD-SAScommunicationwiththesecurity PASS _
procedures
e Make surethatUUT uses TLS v1.2 for security establishment.
e Make sure UUT selectsthe correct cipher suite.
2 e UUTshalluse CRLorOCSPtoverifythevalidity ofthe server certificate. PASS -
e Make surethat Mutual authentication does not happen

between UUT and the SAS Test Harness.

3 UUT may retry for the security procedure which shall fail PASS --

SASTest-HarnessshallnotreceiveanyRegistrationrequestorany
application data.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e UUT shall not transmit RF
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3.30 WINNF.FT.C.SCS.3 - TLS failure due to expired server certificate

# Test Execution Steps Results
1 e UUTshallstartCBSD-SAScommunicationwiththesecurity PASS _
procedures
e Make surethatUUT uses TLS v1.2 for security establishment.
e Make sure UUT selectsthe correct cipher suite.
2 e UUTshalluse CRLorOCSPtoverifythe validity oftheserver certificate. PASS -
e Make surethat Mutual authentication does not happen

between UUT and the SAS Test Harness.

3 UUT may retry for the security procedure which shall fail. PASS --

SASTest-HarnessshallnotreceiveanyRegistrationrequestorany
application data.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e UUT shall not transmit RF

TEL : 886-3-327-3456 Page Number 1 42 of 49
FAX : 886-3-327-0973 Issued Date : Jan. 10, 2019
Report Template No.: HE1-U2 Ver1.0 Report Version : 01



WINNF-TS-0122 TEST REPORT Report No. : FG8N1410AA

3.31 WINNFFT.C.SCS.4 - TLS failure when SAS Test Harness certificate is
issued by an unknown CA

# Test Execution Steps Results
1 e UUTshallstartCBSD-SAScommunicationwiththesecurity PASS -
procedures
e Make surethatUUT uses TLS v1.2 for security establishment.
e Make sure UUT selects the correct cipher suite.
2 e UUTshalluse CRLorOCSPtoverifythe validity oftheserver certificate PASS -
e Make surethat Mutual authentication does not happen

between UUT and the SAS Test Harness.

3 UUT may retry for the security procedure which shall fail. PASS --

SASTest-HarnessshallnotreceiveanyRegistrationrequestorany
application data.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 Step3iscomplete. Thisistheendofthetest. Verify: PASS -

e UUT shall not transmit RF
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3.32 WINNF.FT.C.SCS.5 - TLS failure when certificate at the SAS Test
Harness is corrupted

# Test Execution Steps Results
1 e UUTshallstartCBSD-SAScommunicationwiththesecurity PASS -
procedures
e MakesurethatUUT uses TLS v1.2 for security establishment.
e Make sure UUT selects the correct cipher suite.
2 e UUTshalluse CRLorOCSPtoverifythe validity ofthe server certificate. PASS -
e Make surethat Mutual authentication does not happen

between UUT and the SAS Test Harness.

3 UUT may retry for the security procedure which shall fail. PASS --

SASTest-HarnessshallnotreceiveanyRegistrationrequestorany
application data.

Monitor the RF output of the UUT from start of test until 60 secondsafter
5 | Step3iscomplete.Thisistheendofthetest. Verify: PASS -

e UUT shall not transmit RF
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3.33 WINNF.PT.C.HBT - UUT RF Transmit Power Measurement

Items Parameters

17dBm/MHz for OBW 20MHz

Maximum rated power (EIRP, dBm/MHz)
20dBm/MHz for OBW 10MHz

8~17dBm/MHz for OBW 20MHz

Transmit dynamic range (EIRP, dBm/MHz)
10~20dBm/MHz for OBW 10MHz

20MHz

Occupied bandwidth (OBW) LOMH
z

8,10, 12, 14, 16, 17dBm/MHz for OBW 20MHz

maxEirp values
10, 12, 14, 16, 18, 20dBm/MHz for OBW 10MHz

Spectrum NB (SAS)
Analyzer
Combiner/
UE - CBSD Router f—> WAN
Splitter

% Antenna ATT ERPC

Note: To ensure EUT transmits with full power across the Bandwidth during the on duration of duty cycle, attached

UE is running maximum traffic during the test.
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Frequency Span

Spectrum Analyzer Setting Parameters
Center Frequency 3625MHz
40MHz for OBW 20MHz

20MHz for OBW 10MHz

RBW /VBW 1 MHz / 3MHz

Channel Power Meas Bandwidth

20MHz for OBW 20MHz
10MHz for OBW 10MHz

Sweep Time 1ms

# Test Execution Steps Results
Ensure the following conditions are met for test entry:
e  UUT has successfully completed SAS Discovery and
Authentication withthe SAS TestHarness
e UUT hasregisteredwiththe SAS, with CBSD ID=C
e UUT hasasingle valid grant G with parameters {lowFrequency
= FL, highFrequency = FH, maxEirp = Pj}, with grant in
AUTHORIZED state, and grantExpireTime set to a value far past the
1 duration of this test case - -
Note:inorderforthe UUTtorequestagrantwiththeparameters
{lowFrequency, highFrequency, maxEirp), the SAS Test Harness may need to
provide appropriate guidance in the availableChannel object ofthespectruminquiry
responsemessage,andtheoperationParam objectofthegrantresponsemessage.
Alternately,theUUTvendor may providetheabilitytosetthose parametersonthe
UUT sothat
the UUT will request a grant with those parameters.
UUT and SAS Test Harness perform a series of Heartbeat
Request/Response cycles, which continues untilthe otherteststeps are
complete. Messaging for each cycle is as follows:
e UUT sends Heartbeat Request, including:
O cbsdid =C
) O grantld =G B B
e SAS Test Harness responds with Heartbeat
Response, including:
O chsdld =C
O grantld =G
O transmitExpireTime=currentUTCtime+200seconds
0O responseCode =0
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Tester performs power measurement on RF interface(s) of UUT, and verifiesit
complies with the maxEirp setting, Pi. The RF measurement methodisoutofscope
ofthisdocument, butmayinclude additional configurationofthe UUT,asrequired,
tofulfiltherequirementsofthe power measurement method.

3 PASS -
Note:itmayberequiredforthevendortoprovideamethodor configurationto
bringtheUUTtoamodewhichisrequiredbythe measurement methodology. Any
such mode is vendor-specific and
dependsuponUUTbehaviorandthemeasurementmethodology.

Occupied Conducted
Antenna Gain |Grant maxEirp maxEirp
Frequency Bandwidth PSD Result
(MHz) (dBi) (dBm/MHz) | (dBm/MHz) | (dBm/MHz)
3625MHz 20 2.62 17 12.27 14.89 PASS
3625MHz 20 2.62 16 10.99 13.61 PASS
3625MHz 20 2.62 14 8.916 11.536 PASS
3625MHz 20 2.62 12 7.504 10.124 PASS
3625MHz 20 2.62 10 5.244 7.864 PASS
3625MHz 20 2.62 8 3.947 6.567 PASS
3625MHz 10 2.62 20 15.01 17.63 PASS
3625MHz 10 2.62 18 13.97 16.59 PASS
3625MHz 10 2.62 16 11.38 14 PASS
3625MHz 10 2.62 14 9.746 12.366 PASS
3625MHz 10 2.62 12 7.361 9.981 PASS
3625MHz 10 2.62 10 5.501 8.121 PASS
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4 Test Equipment and Calibration Data

Instrument Manufacturer | Model No. Serial No. Characteristics Calibration Calibration Remark
Date Due Date
. Conducted
Spectrum analyzer Keysight N9020A MY55400138 |10 Hz up to 26.5 GHz | Jan. 02, 2018 | Jan. 01, 2019 (THO1-HY)
RF Cable-high Woken RGA02 | High Cable-05 | 1 GHz—26.5GHz | Oct. 08, 2018 | Oct. 07, 2019 (CTolj‘gluﬂfg
RF Cable-high Woken RG402 | High Cable-06 | 1GHz-26.5GHz | Oct. 08, 2018 | Oct. 07, 2019 (CTOJ‘gf_ﬁfg
RF Cable-high Woken RGA02 | High Cable-07 | 1 GHz—26.5GHz | Oct. 08, 2018 | Oct. 07, 2019 (CTolj‘gluﬂfg
RF Cable-high Woken RG402 | High Cable-08 | 1GHz-26.5GHz | Oct. 08, 2018 | Oct. 07, 2019 (CTOJ‘gf_ﬁfg
RF Cable-high Woken RGA02 | High Cable-09 | 1 GHz—26.5GHz | Oct. 08,2018 | Oct. 07, 2019 (CTolj‘gluﬂfg
RF Cable-high Woken RG402 | High Cable-10 | 1GHz-26.5GHz | Oct. 08, 2018 | Oct. 07, 2019 (CTOJ‘gf_ﬁfg
RF Power Divider Woken 4 Way THO1-DV-01 1GHz ~ 6GHz Oct. 08, 2018 | Oct. 07, 2019 (CTolj‘gf_ﬂfg
RF Power Divider |  Woken 2 Way THO1-DV-02 1GHz ~6GHz | Oct. 08, 2018 | Oct. 07, 2019 goﬁgf_ﬂf(‘;
Note: Calibration Interval of instruments listed above is one year.
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) Measurement Uncertainty

Test Iltems

Uncertainty

Remark

Conducted Emission

1.3dB

Confidence levels of 95%
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Test Log for WINNF.FT.C.REG.1 Test Case ID
2018-11-26T01:54:56.336Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13

2018-11-26T01:54:56.338Z - INFO - the selected test from the user : WINNF.FT.C.REG.1 is starting
now

2018-11-26T01:55:10.9517Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

h

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]
}
2018-11-26T01:55:11.073Z - INFO - engine sent successfully, the response to CBRS :{
"registrationResponse”: [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0

}

]
}
2018-11-26T01:55:12.359Z - INFO - arrived to nstep starting question answer session with the
technician
2018-11-26T01:55:12.391Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :
2018-11-26T01:55:17.698Z - INFO - for the question : Were there RF transmissions from the
CBSD1 during the test? , the user choosen
2018-11-26T01:55:19.568Z - INFO - The final result of the test : WINNF.FT.C.REG.1 is - passed
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Test Log for WINNF.FT.C.REG.8 Test Case ID
2018-11-26T02:34:32.055Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T02:34:32.055Z - INFO - the selected test from the user : WINNF.FT.C.REG.8 is starting
now
2018-11-26T02:34:38.203Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T02:34:38.240Z - INFO - engine sent successfully, the response to CBRS :{
"registrationResponse”: [

{
"response”: {
"responseCode": 102
}
}
]
}
2018-11-26T02:34:40.058Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T02:34:40.059Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2018-11-26T02:35:44.867Z - INFO - for the question : Were there RF transmissions from the
CBSD1 during the test? , the user choose n

2018-11-26T02:35:47.411Z - INFO - The final result of the test : WINNF.FT.C.REG.8 is - passed
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Test Log for WINNF.FT.C.REG.10 Test Case ID
2018-11-26T02:38:50.602Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T02:38:50.604Z - INFO - the selected test from the user : WINNF.FT.C.REG.10 is
starting now
2018-11-26T02:38:56.744Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T02:38:56.835Z - INFO - engine sent successfully, the response to CBRS :{
"registrationResponse”: [

{
"response”: {
"responseCode": 200
}
}
]
}
2018-11-26T02:38:58.608Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T02:38:58.611Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2018-11-26T02:40:02.957Z - INFO - for the question : Were there RF transmissions from the
CBSD1 during the test? , the user choose n

2018-11-26T02:40:04.335Z - INFO - The final result of the test : WINNF.FT.C.REG.10 is - passed
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Test Log for WINNF.FT.C.REG.12 Test Case ID
2018-11-26T02:41:08.058Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T02:41:08.059Z - INFO - the selected test from the user : WINNF.FT.C.REG.12 is
starting now
2018-11-26T02:41:15.450Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T02:41:15.505Z - INFO - engine sent successfully, the response to CBRS :{
"registrationResponse”: [

{
"response”: {
"responseCode": 103
}
}
]
}
2018-11-26T02:41:17.062Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T02:41:17.065Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2018-11-26T02:42:26.582Z - INFO - for the question : Were there RF transmissions from the
CBSD1 during the test? , the user choose n

2018-11-26T02:42:28.094Z - INFO - The final result of the test : WINNF.FT.C.REG.12 is - passed
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Test Log for WINNF.FT.C.REG.14 Test Case ID
2018-11-26T02:44:24.809Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T02:44:24.811Z - INFO - the selected test from the user : WINNF.FT.C.REG.14 is
starting now
2018-11-26T02:44:31.974Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T02:44:32.015Z - INFO - engine sent successfully, the response to CBRS :{
"registrationResponse”: [

{
"response”: {
"responseCode": 101
}
}
]
}
2018-11-26T02:44:33.813Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T02:44:33.816Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2018-11-26T02:45:45.888Z - INFO - for the question : Were there RF transmissions from the
CBSD1 during the test? , the user choose n

2018-11-26T02:45:47.803Z - INFO - The final result of the test : WINNF.FT.C.REG.14 is - passed
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Test Log for WINNF.FT.C.REG.16 Test Case ID
2018-11-26T02:47:28.798Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T02:47:28.799Z - INFO - the selected test from the user : WINNF.FT.C.REG.16 is
starting now
2018-11-26T02:47:34.226Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T02:47:34.292Z - INFO - engine sent successfully, the response to CBRS :{
"registrationResponse”: [

{
"response”: {
"responseCode": 100
}
}
]
}
2018-11-26T02:47:35.803Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T02:47:35.809Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2018-11-26T02:48:40.923Z - INFO - for the question : Were there RF transmissions from the
CBSD1 during the test? , the user choose n

2018-11-26T02:48:43.769Z - INFO - The final result of the test : WINNF.FT.C.REG.16 is - passed
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Test Log for WINNF.FT.C.REG.18 Test Case ID
2018-11-26T02:56:34.953Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T02:56:34.956Z - INFO - the selected test from the user : WINNF.FT.C.REG.18 is
starting now
2018-11-26T02:56:41.963Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T02:56:42.016Z - INFO - engine sent successfully, the response to CBRS :{
"registrationResponse”: [

{
"response”: {
"responseCode": 201
}
}
]
}
2018-11-26T02:56:43.960Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T02:56:43.963Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :

2018-11-26T03:00:42.819Z - INFO - for the question : Were there RF transmissions from the
CBSD1 during the test? , the user choose n

2018-11-26T03:00:44.072Z - INFO - The final result of the test : WINNF.FT.C.REG.18 is - passed
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Test Log for WINNF.FT.C.GRA.1 Test Case ID

2018-11-26T03:01:54.426Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T03:01:54.427Z - INFO - the selected test from the user : WINNF.FT.C.GRA.1 is starting

now
2018-11-26T03:02:00.375Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

h

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdInfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

1

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T03:02:00.450Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T03:02:00.480Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T03:02:00.539Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T03:02:00.739Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3610000000

]
}
2018-11-26T03:02:00.756Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 400

}

]
}
2018-11-26T03:02:02.430Z - INFO - arrived to nstep starting question answer session with the
technician
2018-11-26T03:02:02.430Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :
2018-11-26T03:03:31.446Z - INFO - for the question : Were there RF transmissions from the
CBSD1 during the test? , the user choose n
2018-11-26T03:03:32.668Z - INFO - The final result of the test : WINNF.FT.C.GRA.1 is - passed
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Test Log for WINNF.FT.C.GRA.2 Test Case ID

2018-11-26T03:08:56.849Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T03:08:56.851Z - INFO - the selected test from the user : WINNF.FT.C.GRA.2 is starting

now
2018-11-26T03:09:06.315Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

h

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdInfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

1

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T03:09:06.413Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T03:09:06.493Z - INFO - spectrumInquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T03:09:06.519Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T03:09:06.648Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3670000000,
"lowFrequency": 3650000000

]
}
2018-11-26T03:09:06.674Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 401

}

]
}
2018-11-26T03:09:07.854Z - INFO - arrived to nstep starting question answer session with the
technician
2018-11-26T03:09:07.855Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :
2018-11-26T03:10:26.273Z - INFO - for the question : Were there RF transmissions from the
CBSD1 during the test? , the user choose n
2018-11-26T03:10:27.408Z - INFO - The final result of the test : WINNF.FT.C.GRA.2 is - passed
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Test Log for WINNF.FT.C.HBT.1 Test Case ID

2018-11-27T01:38:36.960Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T01:38:36.976Z - INFO - the selected test from the user : WINNF.FT.C.HBT.1 is starting

now
2018-11-27T01:38:42.887Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T01:38:42.993Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T01:38:43.042Z - INFO - spectrumInquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-27T01:38:43.072Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-27T01:38:43.956Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3650000000,
"lowFrequency": 3630000000

]
}
2018-11-27T01:38:44.003Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T01:38:44Z",
"grantld": "995273612",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-27T01:38:44.030Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "995273612",
"operationState": "GRANTED"

]

}
2018-11-27T01:38:44.0427Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "995273612",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-27T01:42:04Z"
}

]

}
2018-11-27T01:39:41.092Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "995273612",
"operationState": "AUTHORIZED"

}

]
}
2018-11-27T01:39:41.095Z - INFO - Time interval between two heartbeat request messages is:
57.061, limit is: 65.0
2018-11-27T01:39:41.111Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "995273612",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T01:43:01Z2"
}

]

}
2018-11-27T01:40:38.125Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "995273612",
"operationState": "AUTHORIZED"

}

]
}
2018-11-27T01:40:38.130Z - INFO - Time interval between two heartbeat request messages is:

57.034, limit is: 65.0
2018-11-27T01:40:38.145Z - INFO - engine sent successfully, the response to CBRS :{
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"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld”: "995273612",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T01:43:582"
}

]

}
2018-11-27T01:41:35.157Z - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "995273612",
"operationState": "AUTHORIZED"

}

]
}

2018-11-27T01:41:35.161Z - INFO - Time interval between two heartbeat request messages is:

57.032, limit is: 65.0

2018-11-27T01:41:35.177Z - INFO - engine sent successfully, the response to CBRS

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "995273612",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-27T01:44:55Z2"
}

]

}

2018-11-27T01:42:32.190Z - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "995273612",
"operationState": "AUTHORIZED"

}

]
}

A

A

2018-11-27T01:42:32.194Z - INFO - Time interval between two heartbeat request messages is:

57.033, limit is: 65.0

2018-11-27T01:42:32.210Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{

"cbsdld": "S9GQ410US01Mock-SAS341829000006",

“grantld": "995273612",

"response”: {
"responseCode": 0
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}1
"transmitExpireTime": "2018-11-27T01:45:52Z2"

]

}
2018-11-27T01:43:29.230Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "995273612",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T01:43:29.234Z - INFO - Time interval between two heartbeat request messages is:

57.04, limit is: 65.0
2018-11-27T01:43:29.253Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "995273612",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-27T01:46:49Z"
}
]
}
2018-11-27T01:43:30.996Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-27T01:43:30.999Z - INFO - the question is : Did CBSD1 transmit power prior to
AUTHORIZED state (first successful HBT response)? please choose one of the answers :
2018-11-27T01:46:56.390Z - INFO - for the question : Did CBSD1 transmit power prior to
AUTHORIZED state (first successful HBT response)? , the user choose n
2018-11-27T01:46:56.391Z - INFO - the question is : Did CBSD1 transmit only within the frequency
range specified in its grantRequest message? please choose one of the answers :
2018-11-27T01:47:01.045Z - INFO - for the question : Did CBSD1 transmit only within the
frequency range specified in its grantRequest message? , the user choose y
2018-11-27T01:47:17.414Z - INFO - The final result of the test : WINNF.FT.C.HBT.1 is - passed
and :the additional comments for the current test are : start transmission at T01:38:56
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Test Log for WINNF.FT.C.HBT.3 Test Case ID

2018-11-26T03:52:19.148Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T03:52:19.148Z - INFO - the selected test from the user : WINNF.FT.C.HBT.3 is starting

now
2018-11-26T03:52:54.565Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T03:52:54.676Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T03:52:54.716Z - INFO - spectrumInquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T03:52:54.730Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T03:52:55.055Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3610000000

]
}
2018-11-26T03:52:55.094Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T03:52:55Z",
"grantld": "69063689",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T03:52:55.170Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "69063689",
"operationState": "GRANTED"

]

}
2018-11-26T03:52:55.176Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "69063689",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T03:56:152"
}

]

}
2018-11-26T03:53:52.198Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "69063689",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T03:53:52.200Z - INFO - Time interval between two heartbeat request messages is:
57.03, limit is: 65.0
2018-11-26T03:53:52.209Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "69063689",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T03:57:12Z2"
}

]

}
2018-11-26T03:54:49.233Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "69063689",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T03:54:49.237Z - INFO - Time interval between two heartbeat request messages is:

57.034, limit is: 65.0
2018-11-26T03:54:49.2527 - INFO - engine sent successfully, the response to CBRS :{
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"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld”: "69063689",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T03:58:092"
}

]

}
2018-11-26T03:55:46.280Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "69063689",
"operationState": "AUTHORIZED"

}

]

}
2018-11-26T03:55:46.285Z - INFO - Time interval between two heartbeat request messages is:

57.047, limit is: 65.0
2018-11-26T03:55:46.301Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "69063689",
"response”: {
"responseCode": 105
|3
"transmitExpireTime": "2018-11-26T03:55:46Z"
}
]
}
2018-11-26T03:55:48.171Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T03:55:48.173Z - INFO - the question is : Did the CBSD stop RF transmission within 60
seconds of receiving Heartbeat response with responseCode = 105? please choose one of the
answers :

2018-11-26T03:56:22.161Z - INFO - for the question : Did the CBSD stop RF transmission within
60 seconds of receiving Heartbeat response with responseCode = 105? , the user choose y
2018-11-26T03:56:39.779Z - INFO - The final result of the test : WINNF.FT.C.HBT.3 is - passed
and :the additional comments for the current test are : stop transmission at T03:55:48
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Test Log for WINNF.FT.C.HBT.4 Test Case ID

2018-11-26T05:34:47.079Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T05:34:47.079Z - INFO - the selected test from the user : WINNF.FT.C.HBT.4 is starting

now
2018-11-26T05:34:54.369Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T05:34:54.479Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T05:34:54.493Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T05:34:54.509Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T05:34:55.415Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3610000000

]
}
2018-11-26T05:34:55.447Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T05:34:55Z",
"grantld": "56695451",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T05:34:55.509Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "56695451",
"operationState": "GRANTED"

]

}
2018-11-26T05:34:55.526Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld”: "56695451",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T05:38:152"
}

]

}
2018-11-26T05:35:52.453Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "56695451",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T05:35:52.467Z - INFO - Time interval between two heartbeat request messages is:
56.943, limit is: 65.0
2018-11-26T05:35:52.467Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "56695451",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T05:39:12Z2"
}

]

}
2018-11-26T05:36:49.499Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "56695451",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T05:36:49.500Z - INFO - Time interval between two heartbeat request messages is:

57.046, limit is: 65.0
2018-11-26T05:36:49.505Z - INFO - engine sent successfully, the response to CBRS :{
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 230f 171

TEL : 886-3-327-3456
FAX : 886-3-327-0973




Test Logs

Appendix A

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld”: "56695451",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T05:40:092"
}

]

}
2018-11-26T05:37:46.596Z - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "56695451",
"operationState": "AUTHORIZED"

}

]
}

2018-11-26T05:37:46.598Z - INFO - Time interval between two heartbeat request messages is:

57.098, limit is: 65.0

2018-11-26T05:37:46.607Z - INFO - engine sent successfully, the response to CBRS

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "56695451",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-26T05:41:06Z2"
}

]

}
2018-11-26T05:38:43.627Z - INFO - heartbeat request from CBRS

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "56695451",
"operationState": "AUTHORIZED"

}

]
}

A

A

2018-11-26T05:38:43.631Z - INFO - Time interval between two heartbeat request messages is:

57.031, limit is: 65.0

2018-11-26T05:38:43.671Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{

"cbsdld": "S9GQ410US01Mock-SAS341829000006",

"grantld": "56695451",

"response”: {

"responseCode": 0
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}1
"transmitExpireTime": "2018-11-26T05:42:03Z"

]

}
2018-11-26T05:39:40.694Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld”: "56695451",
"operationState": "AUTHORIZED"

}

]

}
2018-11-26T05:39:40.698Z - INFO - Time interval between two heartbeat request messages is:

57.066, limit is: 65.0
2018-11-26T05:39:40.714Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "56695451",
"response”: {
"responseCode": 500
|3
"transmitExpireTime": "2018-11-26T05:39:40Z2"
}
]
}
2018-11-26T05:39:41.825Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T05:39:41.828Z - INFO - the question is : Did the CBSD1 stop RF transmission within
60 seconds of receiving Heartbeat response with responseCode = 500? please choose one of the
answers :

2018-11-26T05:42:24.124Z - INFO - for the question : Did the CBSD1 stop RF transmission within
60 seconds of receiving Heartbeat response with responseCode = 500? , the user choose y
2018-11-26T05:42:48.539Z - INFO - The final result of the test : WINNF.FT.C.HBT.4 is - passed
and :the additional comments for the current test are : stop transmission at T05:39:46
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Test Log for WINNF.FT.C.HBT.5 Test Case ID

2018-11-26T06:04:26.533Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T06:04:26.536Z - INFO - the selected test from the user : WINNF.FT.C.HBT.5 is starting

now
2018-11-26T06:04:33.871Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T06:04:33.967Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T06:04:34.015Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T06:04:34.025Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T06:04:34.914Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3610000000

]
}
2018-11-26T06:04:34.921Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T06:04:34Z",
"grantld": "420290914",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T06:04:34.954Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "420290914",
"operationState": "GRANTED"

]

}
2018-11-26T06:04:34.960Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "420290914",
"response”: {
"responseCode": 501
|3
"transmitExpireTime": "2018-11-26T06:04:34Z"
}

]

}

2018-11-26T06:05:32.042Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "420290914",
"operationState": "GRANTED"

}

]
}
2018-11-26T06:05:32.051Z - INFO - Time interval between two heartbeat request messages is:
57.089, limit is: 65.0
2018-11-26T06:05:32.065Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "420290914",
"response”: {
"responseCode": 501
|3
"transmitExpireTime": "2018-11-26T06:05:32Z2"
}
]
}
2018-11-26T06:05:33.542Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T06:05:33.543Z - INFO - the question is : Did the CBSD transmit at any time during the
test? please choose one of the answers :

2018-11-26T06:06:05.450Z - INFO - for the question : Did the CBSD transmit at any time during the
test? , the user choose n

2018-11-26T06:06:53.285Z - INFO - The final result of the test : WINNF.FT.C.HBT.5 is - passed
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Test Log for WINNF.FT.C.HBT.6 Test Case ID

2018-11-26T06:08:32.368Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T06:08:32.369Z - INFO - the selected test from the user : WINNF.FT.C.HBT.6 is starting

now
2018-11-26T06:08:37.865Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T06:08:37.959Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T06:08:38.030Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T06:08:38.039Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T06:08:39.102Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3670000000,
"lowFrequency": 3650000000

]
}
2018-11-26T06:08:39.109Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T06:08:39Z",
"grantld": "678903798",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T06:08:39.160Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 300f 171
TEL : 886-3-327-3456
FAX : 886-3-327-0973




Test Logs Appendix A

"grantld": "678903798",
"operationState": "GRANTED"

]

}
2018-11-26T06:08:39.165Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "678903798",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T06:11:59Z2"
}

]

}
2018-11-26T06:09:36.184Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "678903798",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T06:09:36.188Z - INFO - Time interval between two heartbeat request messages is:
57.025, limit is: 65.0
2018-11-26T06:09:36.203Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "678903798",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T06:12:56Z"
}

]

}
2018-11-26T06:10:33.216Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld": "678903798",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T06:10:33.220Z - INFO - Time interval between two heartbeat request messages is:

57.032, limit is: 65.0
2018-11-26T06:10:33.233Z - INFO - engine sent successfully, the response to CBRS :{
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory PageNo. : 31of171

TEL : 886-3-327-3456
FAX : 886-3-327-0973




Test Logs

Appendix A

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "678903798",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T06:13:532"
}

]

}
2018-11-26T06:11:30.246Z - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "678903798",
"operationState": "AUTHORIZED"

}

]
}

2018-11-26T06:11:30.250Z - INFO - Time interval between two heartbeat request messages is:

57.029, limit is: 65.0

2018-11-26T06:11:30.263Z - INFO - engine sent successfully, the response to CBRS

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "678903798",
"response”: {
"responseCode": 501
}l
"transmitExpireTime": "2018-11-26T06:11:30Z2"
}

]

}
2018-11-26T06:12:27.341Z - INFO - heartbeat request from CBRS

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "678903798",
"operationState": "GRANTED"

}

]
}

A

A

2018-11-26T06:12:27.346Z - INFO - Time interval between two heartbeat request messages is:

57.095, limit is: 65.0

2018-11-26T06:12:27.365Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{

"cbsdld": "S9GQ410US01Mock-SAS341829000006",

"grantld": "678903798",

"response”: {

"responseCode": 501
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|3
"transmitExpireTime": "2018-11-26T06:12:27Z2"
}
]
}
2018-11-26T06:12:28.394Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T06:12:28.397Z - INFO - the question is : Did the CBSD stop RF transmission within 60
seconds of receiving Heartbeat response with responseCode = 5017 please choose one of the
answers :

2018-11-26T06:12:54.533Z - INFO - for the question : Did the CBSD stop RF transmission within
60 seconds of receiving Heartbeat response with responseCode = 5017 , the user choose y
2018-11-26T06:13:14.687Z - INFO - The final result of the test : WINNF.FT.C.HBT.6 is - passed
and :the additional comments for the current test are : stop transmission at T06:12:29
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Test Log for WINNF.FT.C.HBT.7 Test Case ID

2018-11-26T06:14:03.584Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T06:14:03.585Z - INFO - the selected test from the user : WINNF.FT.C.HBT.7 is starting

now
2018-11-26T06:14:10.127Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T06:14:10.224Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T06:14:10.266Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T06:14:10.275Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T06:14:10.740Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3610000000

]
}
2018-11-26T06:14:10.749Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T06:14:10Z",
"grantld": "550965176",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T06:14:10.808Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "550965176",
"operationState": "GRANTED"

]

}
2018-11-26T06:14:10.823Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "550965176",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T06:17:30Z"
}

]

}
2018-11-26T06:15:07.862Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "550965176",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T06:15:07.865Z - INFO - Time interval between two heartbeat request messages is:
57.055, limit is: 65.0
2018-11-26T06:15:07.869Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "550965176",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T06:18:27Z"
}

]

}
2018-11-26T06:16:04.884Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "550965176",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T06:16:04.888Z - INFO - Time interval between two heartbeat request messages is:

57.02, limit is: 65.0
2018-11-26T06:16:04.903Z - INFO - engine sent successfully, the response to CBRS :{
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"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld”: "550965176",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T06:19:242"
}

]

}
2018-11-26T06:17:01.926Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "550965176",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T06:17:01.928Z - INFO - Time interval between two heartbeat request messages is:
57.042, limit is: 65.0
2018-11-26T06:17:01.944Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "550965176",
"response”: {
"responseCode": 502
}l
"transmitExpireTime": "2018-11-26T06:17:012"
}

]
}
2018-11-26T06:17:05.917Z - INFO - relinquishment request from CBRS : {
"relinquishmentRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "550965176"

]

}
2018-11-26T06:17:05.960Z - INFO - engine sent successfully, the response to CBRS :{
"relinquishmentResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "550965176",
"response”: {
"responseCode": 0
}
}

]
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}

2018-11-26T06:17:07.601Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T06:17:07.602Z - INFO - the question is : Did the CBSD stop RF transmission within 60
seconds of receiving Heartbeat response with responseCode = 502? please choose one of the
answers :

2018-11-26T06:17:17.040Z - INFO - for the question : Did the CBSD stop RF transmission within
60 seconds of receiving Heartbeat response with responseCode = 502? , the user choose y
2018-11-26T06:17:57.486Z - INFO - The final result of the test : WINNF.FT.C.HBT.7 is - passed
and :the additional comments for the current test are : stop transmission at T06:17:08
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Test Log for WINNF.FT.C.HBT.9 Test Case ID

2018-11-26T06:23:31.099Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T06:23:31.101Z - INFO - the selected test from the user : WINNF.FT.C.HBT.9 is starting

now
2018-11-26T06:23:36.973Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T06:23:37.026Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T06:23:37.065Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T06:23:37.072Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T06:23:38.137Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3690000000,
"lowFrequency": 3670000000

]
}
2018-11-26T06:23:38.154Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T06:23:38Z",
"grantld": "170531410",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T06:23:38.191Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "170531410",
"operationState": "GRANTED"

]

}
2018-11-26T06:24:58.858Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld": "170531410",
"operationState": "GRANTED"

}

]

}
2018-11-26T06:24:58.858Z7 - INFO - request message received while HBT is absent, sleep 124 sec

before responding
2018-11-26T06:26:16.378Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "170531410",
"operationState": "GRANTED"

}

]

}
2018-11-26T06:26:16.378Z - INFO - request message received while HBT is absent, sleep 46 sec

before responding
2018-11-26T06:26:58.982Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
“cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "170531410",
"response”: {
"responseCode": 501
|8
"transmitExpireTime": "2018-11-26T06:26:582"
}
]
}
2018-11-26T06:27:00.124Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T06:27:00.125Z - INFO - the question is : Were there RF transmissions from the CBSD
during the test? please choose one of the answers :

2018-11-26T06:27:02.398Z - INFO - engine sent successfully, the response to CBRS : "list index
out of range”

2018-11-26T06:27:03.002Z - INFO - engine sent successfully, the response to CBRS : "list index
out of range"

2018-11-26T06:28:31.733Z - INFO - for the question : Were there RF transmissions from the CBSD
during the test? , the user choosen

2018-11-26T06:28:34.529Z - INFO - The final result of the test : WINNF.FT.C.HBT.9 is - passed
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Test Log for WINNF.FT.C.HBT.10 Test Case ID

2018-11-26T07:40:33.028Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T07:40:33.029Z - INFO - the selected test from the user : WINNF.FT.C.HBT.10 is

starting now
2018-11-26T07:40:41.061Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T07:40:41.111Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T07:40:41.134Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T07:40:41.174Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T07:40:41.292Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3610000000

]
}
2018-11-26T07:40:41.299Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T07:40:41Z",
"grantld": "528327800",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T07:40:41.358Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "528327800",
"operationState": "GRANTED"

]

}
2018-11-26T07:40:41.365Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "528327800",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T07:44:012"
}

]

}
2018-11-26T07:41:38.423Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "528327800",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T07:41:38.427Z - INFO - Time interval between two heartbeat request messages is:
57.064, limit is: 65.0
2018-11-26T07:41:38.441Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "528327800",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T07:44:58Z"
}

]

}
2018-11-26T07:42:35.456Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "528327800",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T07:42:35.460Z - INFO - Time interval between two heartbeat request messages is:

57.033, limit is: 65.0
2018-11-26T07:42:35.486Z - INFO - LAST HBT RESPONSE THAT SET TRANSMIT_EXPIRE_TIME
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WAS AT: 2018-11-26 07:41:38.423000
2018-11-26T07:43:55.845Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "528327800",
"operationState": "AUTHORIZED"

}

]

}
2018-11-26T07:43:55.845Z - INFO - request message received while HBT is absent, sleep 124 sec

before responding
2018-11-26T07:45:13.653Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "528327800",
"operationState": "GRANTED"

}

]

}
2018-11-26T07:45:13.654Z - INFO - request message received while HBT is absent, sleep 46 sec

before responding
2018-11-26T07:45:55.499Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "528327800",
"response”: {
"responseCode": 501
|3
"transmitExpireTime"; "2018-11-26T07:45:55Z2"
}
]
}
2018-11-26T07:45:57.049Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T07:45:57.049Z - INFO - the question is : Did the CBSD stop RF transmissions within
(transmitExpireTime + 60seconds) of last valid heartbeat response? please choose one of the
answers :

2018-11-26T07:45:59.654Z - INFO - engine sent successfully, the response to CBRS : "list index
out of range"

2018-11-26T07:45:59.846Z - INFO - engine sent successfully, the response to CBRS : "list index
out of range”

2018-11-26T07:47:27.303Z - INFO - for the question : Did the CBSD stop RF transmissions within
(transmitExpireTime + 60seconds) of last valid heartbeat response? , the user choose y
2018-11-26T07:48:55.561Z - INFO - The final result of the test : WINNF.FT.C.HBT.10 is - passed
and :the additional comments for the current test are : stop transmission at T07:45:00
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Test Log for WINNF.FT.C.HBT.11 Test Case ID

2018-11-26T09:05:52.401Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T09:05:52.403Z - INFO - the selected test from the user : WINNF.FT.C.HBT.11 is

starting now
2018-11-26T09:08:40.707Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T09:08:40.778Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T09:08:40.846Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T09:08:40.869Z - INFO - engine sent successfully, the response to CBRS :{
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T09:08:41.388Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3610000000

]
}
2018-11-26T09:08:41.401Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-11-26T09:14:417",
"grantld": "864591028",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T09:08:41.434Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "864591028",
"operationState": "GRANTED"

]

}
2018-11-26T09:08:41.443Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "864591028",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T09:12:012"
}

]

}
2018-11-26T09:09:38.483Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "864591028",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T09:09:38.499Z - INFO - Time interval between two heartbeat request messages is:
57.064, limit is: 65.0
2018-11-26T09:09:38.515Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "864591028",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T09:12:58Z"
}

]

}
2018-11-26T09:10:35.542Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "864591028",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T09:10:35.546Z - INFO - Time interval between two heartbeat request messages is:

57.044, limit is: 65.0
2018-11-26T09:10:35.5627 - INFO - engine sent successfully, the response to CBRS :{
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"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld”: "864591028",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T09:13:552"
}

]

}
2018-11-26T09:11:32.578Z - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "864591028",
"operationState": "AUTHORIZED"

}

]
}

2018-11-26T09:11:32.5827 - INFO - Time interval between two heartbeat request messages is:

57.036, limit is: 65.0

2018-11-26T09:11:32.630Z - INFO - engine sent successfully, the response to CBRS

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "864591028",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-26T09:14:412"
}

]

}

2018-11-26T09:12:29.650Z - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "864591028",
"operationState": "AUTHORIZED"

}

]
}

A

A

2018-11-26T09:12:29.651Z - INFO - Time interval between two heartbeat request messages is:

57.071, limit is: 65.0

2018-11-26T09:12:29.655Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{

"cbsdld": "S9GQ410US01Mock-SAS341829000006",

“grantld": "864591028",

"response”: {
"responseCode": 0
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}1
"transmitExpireTime": "2018-11-26T09:14:41Z2"

]

}
2018-11-26T09:12:40.378Z - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "864591028",
"grantRenew": true,
"operationState": "AUTHORIZED"
}

]
}

A

2018-11-26T09:12:40.378Z - INFO - Time interval between two heartbeat request messages is:

10.728, limit is: 65.0

2018-11-26T09:12:40.392Z - INFO - grantRenew received in HBT request message
2018-11-26T09:12:40.3927Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006"
"grantExpireTime": "2018-11-26T09:18:40Z",
"grantld": "864591028",
"response”: {
"responseCode": 0

|3
"transmitExpireTime": "2018-11-26T09:16:00Z"

]

}
2018-11-26T09:13:37.446Z - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "864591028",
"operationState": "AUTHORIZED"

}

]
}

2018-11-26T09:13:37.450Z - INFO - Time interval between two heartbeat request messages is:

57.068, limit is: 65.0

2018-11-26T09:13:37.463Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "864591028",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-26T09:16:57Z2"
}
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]
}
2018-11-26T09:13:39.267Z - INFO - arrived to nstep starting question answer session with the
technician
2018-11-26T09:13:39.269Z - INFO - the question is : Did the CBSD renew its grant successfully?
please choose one of the answers :
2018-11-26T09:19:48.252Z - INFO - for the question : Did the CBSD renew its grant successfully? ,
the user choose 'y
2018-11-26T09:19:50.532Z - INFO - The final result of the test : WINNF.FT.C.HBT.11 is - passed
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Test Log for WINNF.FT.C.MES.1 Test Case ID

2018-11-26T09:23:43.473Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T09:23:43.476Z - INFO - the selected test from the user : WINNF.FT.C.MES.1 is starting

now
2018-11-26T09:23:51.1917 - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T09:23:51.260Z - INFO - Response message contains measReportConfig

2018-11-26T09:23:51.262Z - INFO - engine sent successfully, the response to CBRS
"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"measReportConfig": [
"RECEIVED_POWER_WITHOUT_GRANT"
1
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T09:23:52.236Z - INFO - spectrumlInquiry request from CBRS :{

"spectruminquiryRequest": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

}
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]1
"measReport": {
"rcvdPowerMeasReports": [

{
"measBandwidth": 10000000,
"measFrequency": 3550000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3560000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3570000000,
"measRcvdPower": -100

b

{
"measBandwidth": 10000000,
"measFrequency": 3580000000,
"measRcvdPower": -100

b

{
"measBandwidth": 10000000,
"measFrequency": 3590000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3600000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3610000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3620000000,
"measRcvdPower": -100

b

{
"measBandwidth": 10000000,
"measFrequency": 3630000000,
"measRcvdPower": -100

h

{

"measBandwidth": 10000000,
"measFrequency": 3640000000,
"measRcvdPower": -100
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h

{
"measBandwidth": 10000000,
"measFrequency": 3650000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3660000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3670000000,
"measRcvdPower": -100

b

{
"measBandwidth": 10000000,
"measFrequency": 3680000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3690000000,
"measRcvdPower": -100

}

]
}
}

]
}

2018-11-26T09:23:52.253Z - INFO - engine sent successfully, the response to CBRS :{

"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T09:23:52.3227 - INFO - grant request from CBRS : {
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"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"measReport": {
"rcvdPowerMeasReports”: [

{
"measBandwidth": 10000000,
"measFrequency": 3550000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3560000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3570000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3580000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3590000000,
"measRcvdPower": -100

b

{
"measBandwidth": 10000000,
"measFrequency": 3600000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3610000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3620000000,
"measRcvdPower": -100

h

{
"measBandwidth": 10000000,
"measFrequency": 3630000000,
"measRcvdPower": -100

b

{

"measBandwidth": 10000000,
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"measFrequency": 3640000000,
"measRcvdPower": -100

h
{
"measBandwidth": 10000000,
"measFrequency": 3650000000,
"measRcvdPower": -100
h
{
"measBandwidth": 10000000,
"measFrequency": 3660000000,
"measRcvdPower": -100
b
{
"measBandwidth": 10000000,
"measFrequency": 3670000000,
"measRcvdPower": -100
h
{
"measBandwidth": 10000000,
"measFrequency": 3680000000,
"measRcvdPower": -100
h
{
"measBandwidth™: 10000000,
"measFrequency": 3690000000,
"measRcvdPower": -100
}
]
|3
"operationParam": {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3590000000,
"lowFrequency": 3570000000
}
}

]

}
2018-11-26T09:23:52.334Z - INFO - engine sent successfully, the response to CBRS : {

"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T09:23:52Z",
"grantld": "938016183",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0
}
}
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]
}

2018-11-26T09:23:53.479Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T09:24:12.654Z - INFO - The final result of the test : WINNF.FT.C.MES.1 is - passed
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Test Log for WINNF.FT.C.MES.3 Test Case ID

2018-11-26T09:25:41.210Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T09:25:41.211Z - INFO - the selected test from the user : WINNF.FT.C.MES.3 is starting

now
2018-11-26T09:25:46.937Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T09:25:47.030Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T09:25:47.062Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T09:25:47.088Z - INFO - engine sent successfully, the response to CBRS
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T09:25:47.173Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3690000000,
"lowFrequency": 3670000000

]
}
2018-11-26T09:25:47.178Z - INFO - Response message contains measReportConfig
2018-11-26T09:25:47.180Z - INFO - engine sent successfully, the response to CBRS
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T09:25:47Z",
"grantld": "27087785",
"heartbeatinterval": 60,
"measReportConfig": [
"RECEIVED_POWER_WITH_GRANT"
1
"response”: {
"responseCode": 0

}

}
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2018-11-26T09:25:47.217Z - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "27087785",
"measReport": {
"rcvdPowerMeasReports": [
{
"measBandwidth": 10000000,
"measFrequency": 3660000000,
"measRcvdPower": -100
h
{
"measBandwidth": 10000000,
"measFrequency": 3670000000,
"measRcvdPower": -100
h
{
"measBandwidth": 10000000,
"measFrequency": 3680000000,
"measRcvdPower": -100
h
{
"measBandwidth": 10000000,
"measFrequency": 3690000000,
"measRcvdPower": -100
}
]
|2
"operationState": "GRANTED"
}

]
}

2018-11-26T09:25:47.220Z - INFO - measReport received in heartbeat message

2018-11-26T09:25:47.226Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "27087785",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T09:29:07Z"
}

]

}
2018-11-26T09:26:44.234Z - INFO - heartbeat request from CBRS

"heartbeatRequest": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "27087785",
"operationState": "AUTHORIZED"
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]
}
2018-11-26T09:26:44.234Z - INFO - Time interval between two heartbeat request messages is:
57.017, limit is: 65.0
2018-11-26T09:26:44.250Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "27087785",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T09:30:04Z"
}

]

}

2018-11-26T09:27:41.272Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "27087785",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T09:27:41.272Z - INFO - Time interval between two heartbeat request messages is:
57.037, limit is: 65.0
2018-11-26T09:27:41.288Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "27087785",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T09:31:01Z"
}

]

}

2018-11-26T09:28:38.315Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "27087785",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T09:28:38.319Z - INFO - Time interval between two heartbeat request messages is:
57.045, limit is: 65.0
2018-11-26T09:28:38.326Z - INFO - engine sent successfully, the response to CBRS :{
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"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld": "27087785",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T09:31:582"
}

]

}
2018-11-26T09:29:35.348Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "27087785",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T09:29:35.352Z - INFO - Time interval between two heartbeat request messages is:
57.032, limit is: 65.0
2018-11-26T09:29:35.365Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "27087785",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T09:32:552"
}
]
}
2018-11-26T09:29:36.615Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T09:29:36.618Z - INFO - The final result of the test : WINNF.FT.C.MES.3 is - passed
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Test Log for WINNF.FT.C.MES.4 Test Case ID

2018-11-26T09:31:24.443Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T09:31:24.444Z - INFO - the selected test from the user : WINNF.FT.C.MES.4 is starting

now
2018-11-26T09:31:33.236Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T09:31:33.288Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T09:31:33.368Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T09:31:33.387Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T09:31:33.552Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3610000000

]
}
2018-11-26T09:31:33.563Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T09:31:33Z",
"grantld": "918864153",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T09:31:33.631Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "918864153",
"operationState": "GRANTED"

]

}
2018-11-26T09:31:33.651Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "918864153",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T09:34:532"
}

]

}
2018-11-26T09:32:30.698Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "918864153",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T09:32:30.698Z - INFO - Time interval between two heartbeat request messages is:
57.067, limit is: 65.0
2018-11-26T09:32:30.714Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "918864153",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T09:35:50Z"
}

]

}
2018-11-26T09:33:27.746Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "918864153",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T09:33:27.747Z - INFO - Time interval between two heartbeat request messages is:

57.048, limit is: 65.0
2018-11-26T09:33:27.753Z - INFO - Response message contains measReportConfig
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2018-11-26T09:33:27.753Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |
{

"cbsdld": "S9GQ410US01Mock-SAS341829000006",

"grantld": "918864153",

"measReportConfig": [
"RECEIVED_POWER_WITH_GRANT"

1

"response”: {
"responseCode": 0

|3

"transmitExpireTime": "2018-11-26T09:36:47Z2"

]

}
2018-11-26T09:34:24.769Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "918864153",
"measReport": {
"rcvdPowerMeasReports": |
{
"measBandwidth": 10000000,
"measFrequency": 3600000000,
"measRcvdPower": -100
h
{
"measBandwidth": 10000000,
"measFrequency": 3610000000,
"measRcvdPower": -100
h
{
"measBandwidth": 10000000,
"measFrequency": 3620000000,
"measRcvdPower": -100
b
{
"measBandwidth": 10000000,
"measFrequency": 3630000000,
"measRcvdPower": -100
}
]
|2
"operationState": "AUTHORIZED"
}

]

}
2018-11-26T09:34:24.773Z - INFO - Time interval between two heartbeat request messages is:

57.022, limit is: 65.0
2018-11-26T09:34:24.776Z - INFO - measReport received in heartbeat message
2018-11-26T09:34:24.7927 - INFO - engine sent successfully, the response to CBRS :{
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"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "918864153",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T09:37:44Z2"
}

]

}
2018-11-26T09:35:21.796Z - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "918864153",
"operationState": "AUTHORIZED"

}

]
}

2018-11-26T09:35:21.8127 - INFO - Time interval between two heartbeat request messages is:

57.028, limit is: 65.0

2018-11-26T09:35:21.828Z - INFO - engine sent successfully, the response to CBRS

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "918864153",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-26T09:38:412"
}

]

}

2018-11-26T09:36:18.855Z - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "918864153",
"operationState": "AUTHORIZED"

}

]
}

A

A

2018-11-26T09:36:18.871Z - INFO - Time interval between two heartbeat request messages is:

57.059, limit is: 65.0

2018-11-26T09:36:18.888Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{

"cbsdld": "S9GQ410US01Mock-SAS341829000006",

“grantld": "918864153",

"response”: {
"responseCode": 0
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}1
"transmitExpireTime": "2018-11-26T09:39:38Z2"

]

}
2018-11-26T09:37:15.8917 - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "918864153",
"operationState": "AUTHORIZED"

}

]
}

2018-11-26T09:37:15.891Z - INFO - Time interval between two heartbeat request messages is:

57.035, limit is: 65.0

2018-11-26T09:37:15.923Z - INFO - engine sent successfully, the response to CBRS

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "918864153",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-26T09:40:35Z"
}

]

}
2018-11-26T09:38:12.940Z - INFO - heartbeat request from CBRS
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld"; "918864153",
"operationState": "AUTHORIZED"

}

]
}

A

2018-11-26T09:38:12.940Z - INFO - Time interval between two heartbeat request messages is:

57.05, limit is: 65.0

2018-11-26T09:38:12.956Z - INFO - engine sent successfully, the response to CBRS

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "918864153",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T09:41:322"
}

]
}

A

2018-11-26T09:38:14.368Z - INFO - arrived to nstep starting question answer session with the
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technician
2018-11-26T09:38:14.368Z - INFO - The final result of the test : WINNF.FT.C.MES.4 is - passed
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Test Log for WINNF.FT.C.RLQ.1 Test Case ID

2018-11-26T09:46:21.039Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T09:46:21.040Z - INFO - the selected test from the user : WINNF.FT.C.RLQ.1 is starting

now
2018-11-26T09:46:31.269Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T09:46:31.346Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T09:46:31.431Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T09:46:31.454Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T09:46:31.644Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3670000000,
"lowFrequency": 3650000000

]
}
2018-11-26T09:46:31.664Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T09:46:31Z",
"grantld": "179479877",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T09:46:31.747Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "179479877",
"operationState": "GRANTED"

]

}
2018-11-26T09:46:31.763Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld": "179479877",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T09:49:512"
}

]

}
2018-11-26T09:47:28.821Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "179479877",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T09:47:28.825Z - INFO - Time interval between two heartbeat request messages is:
57.073, limit is: 65.0
2018-11-26T09:47:28.838Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "179479877",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T09:50:48Z"
}

]
}
2018-11-26T09:47:53.348Z - INFO - relinquishment request from CBRS : {
"relinquishmentRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "179479877"

]

}

2018-11-26T09:47:53.364Z - INFO - engine sent successfully, the response to CBRS :{
"relinquishmentResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "179479877",
"response”: {
"responseCode": 0

}

]
}
2018-11-26T09:47:55.051Z - INFO - arrived to nstep starting question answer session with the
technician
2018-11-26T09:47:55.052Z - INFO - the question is : Did CBSD1 cease RF transmission before
receipt of Relinquishment Request by Test Harness? please choose one of the answers :
2018-11-26T09:48:12.878Z - INFO - for the question : Did CBSD1 cease RF transmission before
receipt of Relinquishment Request by Test Harness? , the user choose y
2018-11-26T09:48:24.157Z - INFO - The final result of the test : WINNF.FT.C.RLQ.1 is - passed
and :the additional comments for the current test are : stop transmission at T09:47:51
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Test Log for WINNF.FT.C.RLQ.3 Test Case ID

2018-11-26T09:57:57.790Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T09:57:57.792Z - INFO - the selected test from the user : WINNF.FT.C.RLQ.3 is starting

now
2018-11-26T09:58:03.367Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T09:58:03.433Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T09:58:03.483Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T09:58:03.490Z - INFO - engine sent successfully, the response to CBRS :{
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T09:58:03.9447 - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3610000000

]
}
2018-11-26T09:58:03.950Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T09:58:03Z",
"grantld": "698265764",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T09:58:04.036Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "698265764",
"operationState": "GRANTED"

]

}
2018-11-26T09:58:04.062Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "698265764",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T10:01:24Z2"
}

]

}
2018-11-26T09:59:01.058Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "698265764",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T09:59:01.059Z - INFO - Time interval between two heartbeat request messages is:
57.02, limit is: 65.0
2018-11-26T09:59:01.066Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "698265764",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T10:02:21Z2"
}

]

}
2018-11-26T09:59:58.075Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "698265764",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T09:59:58.078Z - INFO - Time interval between two heartbeat request messages is:

57.017, limit is: 65.0
2018-11-26T09:59:58.095Z - INFO - engine sent successfully, the response to CBRS :{
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"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld”: "698265764",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T10:03:182"
}

]
}
2018-11-26T10:00:04.026Z - INFO - relinquishment request from CBRS : {
"relinquishmentRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "698265764"

]

}

2018-11-26T10:00:04.030Z - INFO - engine sent successfully, the response to CBRS :{
"relinquishmentResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 102,
"responseData”: [
"grantld”
]
}
}
]
}
2018-11-26T10:00:05.802Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T10:00:05.802Z - INFO - the question is : Did CBSD1 cease RF transmission before
receipt of Relinquishment Request by Test Harness? please choose one of the answers :
2018-11-26T10:00:44.213Z - INFO - for the question : Did CBSD1 cease RF transmission before
receipt of Relinquishment Request by Test Harness? , the user choose y
2018-11-26T10:00:56.262Z - INFO - The final result of the test : WINNF.FT.C.RLQ.3 is - passed
and :the additional comments for the current test are : stop transmission at T10:00:01

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 77 of 171
TEL : 886-3-327-3456
FAX : 886-3-327-0973



Test Logs

Appendix A

Test Log for WINNF.FT.C.RLQ.5 Test Case ID

2018-11-26T10:33:10.687Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T10:33:10.690Z - INFO - the selected test from the user : WINNF.FT.C.RLQ.5 is starting

now
2018-11-26T10:33:28.194Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T10:33:28.240Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T10:33:28.275Z - INFO - spectrumInquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T10:33:28.282Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T10:33:28.773Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3610000000

]
}
2018-11-26T10:33:28.779Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03710:33:28Z2",
"grantld": "177311765",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T10:33:28.809Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "177311765",
"operationState": "GRANTED"

]

}
2018-11-26T10:33:28.816Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld": "177311765",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T10:36:48Z2"
}

]

}
2018-11-26T10:34:25.881Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "177311765",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T10:34:25.8847 - INFO - Time interval between two heartbeat request messages is:
57.072, limit is: 65.0
2018-11-26T10:34:25.900Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "177311765",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T10:37:45Z2"
}

]

}
2018-11-26T10:35:22.917Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld": "177311765",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T10:35:22.920Z - INFO - Time interval between two heartbeat request messages is:

57.036, limit is: 65.0
2018-11-26T10:35:22.9247 - INFO - engine sent successfully, the response to CBRS :{
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"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "177311765",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T10:38:422"
}

]
}
2018-11-26T10:36:03.779Z - INFO - relinquishment request from CBRS : {
"relinquishmentRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld”: "177311765"

]

}

2018-11-26T10:36:03.795Z - INFO - engine sent successfully, the response to CBRS :{
"relinquishmentResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 103,
"responseData”: [
"grantld”
]
}
}
]
}
2018-11-26T10:36:05.703Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T10:36:05.706Z - INFO - the question is : Did CBSD1 cease RF transmission before
receipt of Relinquishment Request by Test Harness? please choose one of the answers :
2018-11-26T10:36:17.309Z - INFO - for the question : Did CBSD1 cease RF transmission before
receipt of Relinquishment Request by Test Harness? , the user choose y
2018-11-26T10:36:28.002Z - INFO - The final result of the test : WINNF.FT.C.RLQ.5 is - passed
and :the additional comments for the current test are : stop transmission at T10:36:01
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Test Log for WINNF.FT.C.DRG.1 Test Case ID

2018-11-26T10:43:00.994Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T10:43:00.996Z - INFO - the selected test from the user : WINNF.FT.C.DRG.1 is starting

now
2018-11-26T10:43:09.496Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

|2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T10:43:09.540Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T10:43:09.634Z - INFO - spectrumInquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T10:43:09.654Z - INFO - engine sent successfully, the response to CBRS :{
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T10:43:10.079Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3670000000,
"lowFrequency": 3650000000

]
}
2018-11-26T10:43:10.086Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T710:43:10Z",
"grantld": "78467582",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T10:43:10.140Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "78467582",
"operationState": "GRANTED"

]

}
2018-11-26T10:43:10.157Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "78467582",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T10:46:30Z"
}

]

}
2018-11-26T10:44:07.213Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "78467582",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T10:44:07.217Z - INFO - Time interval between two heartbeat request messages is:
57.072, limit is: 65.0
2018-11-26T10:44:07.232Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "78467582",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T10:47:27Z"
}

]
}
2018-11-26T10:44:35.073Z - INFO - relinquishment request from CBRS : {
"relinquishmentRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "78467582"

]

}

2018-11-26T10:44:35.078Z - INFO - engine sent successfully, the response to CBRS :{
"relinquishmentResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "78467582",
"response”: {
"responseCode": 0

}

]

}
2018-11-26T10:44:35.676Z - INFO - deregistration request from CBRS : {

"deregistrationRequest": [

{
}

"cbsdld": "S9GQ410US01Mock-SAS341829000006"

]

}
2018-11-26T10:44:35.690Z - INFO - engine sent successfully, the response to CBRS : {

"deregistrationResponse": |
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0

}

]
}
2018-11-26T10:44:37.009Z - INFO - arrived to nstep starting question answer session with the
technician
2018-11-26T10:44:37.012Z - INFO - the question is : Did CBSD1 cease RF transmission before
receipt of Relinquishment request (if sent) or Deregistration request at Test Harness? please
choose one of the answers :
2018-11-26T10:44:41.022Z - INFO - for the question : Did CBSD1 cease RF transmission before
receipt of Relinquishment request (if sent) or Deregistration request at Test Harness? , the user
choosey
2018-11-26T10:46:46.096Z - INFO - The final result of the test : WINNF.FT.C.DRG.1 is - passed
and :the additional comments for the current test are : stop transmission at T10:44:33
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Test Log for WINNF.FT.C.DRG.3 Test Case ID

2018-11-26T10:47:16.532Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T10:47:16.535Z - INFO - the selected test from the user : WINNF.FT.C.DRG.3 is starting

now
2018-11-26T10:47:22.9247 - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

|2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T10:47:22.969Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T10:47:22.983Z - INFO - spectrumInquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T10:47:22.990Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T10:47:24.040Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3610000000

]
}
2018-11-26T10:47:24.049Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T10:47:24Z",
"grantld": "462546809",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T10:47:24.121Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "462546809",
"operationState": "GRANTED"

]

}
2018-11-26T10:47:24.1277 - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "462546809",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T10:50:44Z2"
}

]

}
2018-11-26T10:48:21.380Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "462546809",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T10:48:21.3827 - INFO - Time interval between two heartbeat request messages is:
57.259, limit is: 65.0
2018-11-26T10:48:21.391Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "462546809",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T10:51:41Z2"
}

]

}
2018-11-26T10:49:18.414Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "462546809",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T10:49:18.417Z - INFO - Time interval between two heartbeat request messages is:

57.034, limit is: 65.0
2018-11-26T10:49:18.430Z - INFO - engine sent successfully, the response to CBRS :{
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"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld": "462546809",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T10:52:382"
}

]

}
2018-11-26T10:50:15.494Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "462546809",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T10:50:15.499Z - INFO - Time interval between two heartbeat request messages is:
57.081, limit is: 65.0
2018-11-26T10:50:15.512Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "462546809",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-26T10:53:35Z2"
}

]
}
2018-11-26T10:50:17.240Z - INFO - relinquishment request from CBRS : {
"relinquishmentRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "462546809"

]

}
2018-11-26T10:50:17.255Z - INFO - engine sent successfully, the response to CBRS :{
"relinquishmentResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "462546809",
"response”: {
"responseCode": 0
}
}

]
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}
2018-11-26T10:50:17.601Z - INFO - deregistration request from CBRS : {

"deregistrationRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006"
}
]

}
2018-11-26T10:50:17.615Z - INFO - engine sent successfully, the response to CBRS : {

"deregistrationResponse": |

{
"response": {
"responseCode": 102
}
}
]
}
2018-11-26T10:50:19.551Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T10:50:19.552Z - INFO - the question is : Did CBSD1 cease RF transmission before
receipt of Relinquishment request (if sent) or Deregistration request at Test Harness? please
choose one of the answers :

2018-11-26T10:50:28.322Z - INFO - for the question : Did CBSD1 cease RF transmission before
receipt of Relinquishment request (if sent) or Deregistration request at Test Harness? , the user
choosey

2018-11-26T10:50:42.131Z - INFO - The final result of the test : WINNF.FT.C.DRG.3 is - passed
and :the additional comments for the current test are : stop transmission at T10:50:16
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Test Log for WINNF.FT.C.DRG.5 Test Case ID

2018-11-26T10:51:46.960Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-26T10:51:46.963Z - INFO - the selected test from the user : WINNF.FT.C.DRG.5 is starting

now
2018-11-26T10:51:53.637Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

|2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-26T10:51:53.686Z - INFO - engine sent successfully, the response to CBRS

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-26T10:51:53.726Z - INFO - spectruminquiry request from CBRS : {

"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum”: [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}

}

A
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2018-11-26T10:51:53.733Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3700000000,
"lowFrequency": 3550000000
|3
"ruleApplied": "FCC_PART_96"
}
1,
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T10:51:54.690Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam”: {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3610000000

]
}
2018-11-26T10:51:54.710Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-03T10:51:54Z7",
"grantld": "634568493",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}

2018-11-26T10:51:54.759Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
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"grantld": "634568493",
"operationState": "GRANTED"

]

}
2018-11-26T10:51:54.776Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "634568493",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-26T10:55:142"
}

]

}
2018-11-26T10:52:51.819Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "634568493",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T10:52:51.8227 - INFO - Time interval between two heartbeat request messages is:
57.059, limit is: 65.0
2018-11-26T10:52:51.838Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "634568493",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T10:56:11Z2"
}

]

}
2018-11-26T10:53:48.861Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "634568493",
"operationState": "AUTHORIZED"

}

]
}
2018-11-26T10:53:48.865Z - INFO - Time interval between two heartbeat request messages is:

57.042, limit is: 65.0
2018-11-26T10:53:48.878Z - INFO - engine sent successfully, the response to CBRS :{
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"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "634568493",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-26T10:57:082"
}

]
}
2018-11-26T10:54:23.200Z - INFO - relinquishment request from CBRS : {
"relinquishmentRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "634568493"

]

}
2018-11-26T10:54:23.214Z - INFO - engine sent successfully, the response to CBRS : {
"relinquishmentResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "634568493",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-26T10:54:23.862Z - INFO - deregistration request from CBRS : {
"deregistrationRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006"
}
]
}
2018-11-26T10:54:23.871Z - INFO - engine sent successfully, the response to CBRS :{
"deregistrationResponse": [

{

"response”: {
"responseCode": 103,
"responseData”: [

"cbsdld"
]
}
}
]

}
2018-11-26T10:54:24.976Z - INFO - arrived to nstep starting question answer session with the
technician

2018-11-26T10:54:24.976Z - INFO - the question is : Did CBSD1 cease RF transmission before
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receipt of Relinquishment request (if sent) or Deregistration request at Test Harness? please
choose one of the answers :
2018-11-26T10:54:28.687Z - INFO - for the question : Did CBSD1 cease RF transmission before

receipt of Relinquishment request (if sent) or Deregistration request at Test Harness? , the user
choosey

2018-11-26T10:54:44.640Z - INFO - The final result of the test : WINNF.FT.C.DRG.5 is - passed
and :the additional comments for the current test are : stop transmission at T10:54:21
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Test Log for WINNF.FT.C.SCS.1 Test Case ID
2018-11-27T02:03:33.420Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T02:03:33.423Z - INFO - the selected test from the user : WINNF.FT.C.REG.1 is starting
now
2018-11-27T02:05:55.510Z - INFO - registration request from CBRS : {
"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

2

"callSign": "WAA206",

"cbsdCategory": "A",

"cbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

|3

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT_GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]
}
2018-11-27T02:05:55.569Z - INFO - engine sent successfully, the response to CBRS :{
"registrationResponse”: [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0

}

]
}
2018-11-27T02:05:57.555Z - INFO - arrived to nstep starting question answer session with the
technician
2018-11-27T02:05:57.556Z - INFO - the question is : Were there RF transmissions from the CBSD1
during the test? please choose one of the answers :
2018-11-27T02:06:59.065Z - INFO - for the question : Were there RF transmissions from the
CBSD1 during the test? , the user choose n
2018-11-27T02:06:59.370Z - INFO - The final result of the test : WINNF.FT.C.REG.1 is - passed
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Test Log for WINNF.FT.C.SCS.2 Test Case ID
2018-11-27T03:32:20.839Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T03:32:20.842Z - INFO - the selected test from the user : WINNF.FT.C.REG.1 is starting
now

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No. : 97 of 171
TEL : 886-3-327-3456
FAX : 886-3-327-0973



Test Logs Appendix A

Test Log for WINNF.FT.C.SCS.3 Test Case ID
2018-11-29T02:40:38.464Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-29T02:40:38.464Z - INFO - the selected test from the user : WINNF.FT.C.REG.1 is starting
now
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Test Log for WINNF.FT.C.SCS.4 Test Case ID
2018-11-27T06:26:16.849Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T06:26:16.851Z - INFO - the selected test from the user : WINNF.FT.C.REG.1 is starting
now
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Test Log for WINNF.FT.C.SCS.5 Test Case ID
2018-11-27T06:34:25.976Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T06:34:25.979Z - INFO - the selected test from the user : WINNF.FT.C.REG.1 is starting
now
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW20M_Grant maxEirp 17
2018-11-27T06:46:29.319Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T06:46:29.319Z - INFO - Selected spectrum frequency is {'lowFrequency': 3615000000L,
‘highFrequency': 3635000000L}
2018-11-27T06:46:29.335Z - INFO - Granted Spectrum Max Eirp = 17dBm/MHz
2018-11-27T06:46:29.335Z - INFO - the selected test from the user : PowerMeasTest is starting
now
2018-11-27T06:46:42.996Z - INFO - registration request from CBRS :{

"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

5

"callSign": "WAA206",

"cbsdCategory": "A",

"chbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T06:46:43.078Z - INFO - engine sent successfully, the response to CBRS :{

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T06:46:43.144Z - INFO - spectrumlInquiry request from CBRS :{

"spectrumlnquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
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]
}

2018-11-27T06:46:43.164Z - INFO - The requested spectrum is out of the range, availableChannel

is sent out
2018-11-27T06:46:43.167Z - INFO - engine sent successfully, the response to CBRS
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000
h
"maxEirp": 17,
"ruleApplied": "FCC_PART_96"
}
I
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0

}

]
}
2018-11-27T06:46:43.714Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000

]
}
2018-11-27T06:46:43.732Z - INFO - engine sent successfully, the response to CBRS
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T06:46:43Z",
"grantld": "369299334",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0
}
}

A
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]

}
2018-11-27T06:46:43.789Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "GRANTED"

}

]
}

2018-11-27T06:46:43.809Z - INFO - engine sent successfully, the responseto CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"response”: {
"responseCode": 0
}i
"transmitExpireTime": "2018-11-27T06:50:032"
}

]

}
2018-11-27T06:47:41.204Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "AUTHORIZED"

}

]
}

2018-11-27T06:47:41.2247 - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-27T06:51:012"
}

]

}
2018-11-27T06:48:38.243Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "AUTHORIZED"

}

]
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}
2018-11-27T06:48:38.263Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T06:51:58Z2"
}

]

}
2018-11-27T06:49:35.282Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T06:49:35.302Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"response": {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T06:52:552"
}

]

}
2018-11-27T06:50:32.318Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T06:50:32.335Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [
{

"cbsdld": "S9GQ410US01Mock-SAS341829000006",

"grantld": "369299334",

"response”: {
"responseCode": 0

}!

"transmitExpireTime": "2018-11-27T06:53:522"
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]

}
2018-11-27T06:51:29.348Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T06:51:29.367Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T06:54:49Z2"
}

]

}
2018-11-27T06:52:26.381Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T06:52:26.403Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T06:55:462"
}

]

}
2018-11-27T06:53:23.407Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "AUTHORIZED"

}
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]

}
2018-11-27T06:53:23.424Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T06:56:43Z"
}

]

}
2018-11-27T06:54:20.440Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld"; "369299334",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T06:54:20.460Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T06:57:40Z"
}

]

}
2018-11-27T06:55:17.476Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T06:55:17.496Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [
{

"cbsdld": "S9GQ410US01Mock-SAS341829000006",

"grantld": "369299334",

"response”: {
"responseCode": 0

1
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"transmitExpireTime": "2018-11-27T06:58:372"

]

}
2018-11-27T06:56:14.516Z - INFO - heartbeat request from CBRS

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "AUTHORIZED"

}

]
}

2018-11-27T06:56:14.536Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T06:59:34Z2"
}

]

}
2018-11-27T06:57:11.5457 - INFO - heartbeat request from CBRS

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "AUTHORIZED"

}

]
}

2018-11-27T06:57:11.565Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T07:00:312"
}

]

}
2018-11-27T06:58:08.601Z - INFO - heartbeat request from CBRS

"heartbeatRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "AUTHORIZED"
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]

}
2018-11-27T06:58:08.621Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"response": {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T07:01:282"
}

]

}
2018-11-27T06:59:05.634Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T06:59:05.657Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "369299334",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-27T07:02:25Z2"
}
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW20M_Grant maxEirp 16
2018-11-27T07:35:33.697Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T07:35:33.698Z - INFO - Selected spectrum frequency is {'lowFrequency': 3615000000L,
‘highFrequency': 3635000000L}
2018-11-27T07:35:33.700Z - INFO - Granted Spectrum Max Eirp = 16dBm/MHz
2018-11-27T07:35:33.707Z - INFO - the selected test from the user : PowerMeasTest is starting
now
2018-11-27T07:35:45.220Z - INFO - registration request from CBRS :{

"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

5

"callSign": "WAA206",

"cbsdCategory": "A",

"chbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T07:35:45.270Z - INFO - engine sent successfully, the response to CBRS :{

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T07:35:45.335Z - INFO - spectrumlInquiry request from CBRS :{

"spectrumlnquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
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]
}

2018-11-27T07:35:45.344Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T07:35:45.345Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3635000000,

"lowFrequency": 3615000000
b
"maxEirp": 16,

"ruleApplied": "FCC_PART_96"

}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {

"responseCode": 0

}

]
}
2018-11-27T07:35:45.394Z - INFO - spectrumlInquiry request from CBRS
"spectruminquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
}

2018-11-27T07:35:45.401Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T07:35:45.404Z - INFO - engine sent successfully, the response to CBRS :{
"spectrumlnquiryResponse": [
{
"availableChannel": |
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3635000000,

"lowFrequency": 3615000000
}

maxEirp": 16,
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"ruleApplied": "FCC_PART_96"
}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0

}

]
}
2018-11-27T07:35:45.463Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000

]
}
2018-11-27T07:35:45.467Z - INFO - The requested maxEirp value is too high
2018-11-27T07:35:45.469Z - INFO - The Grant response code is not 0, applicable spectrum
parameters have been sent out.

2018-11-27T07:35:45.470Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 16,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000
}
|3
"response”: {
"responseCode": 400
}
}

]
}
2018-11-27T07:35:51.601Z - INFO - spectrumlInquiry request from CBRS :{
"spectruminquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
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]
}

2018-11-27T07:35:51.6227 - INFO - The requested spectrum is out of the range, availableChannel

is sent out

2018-11-27T07:35:51.627Z - INFO - engine sent successfully, the response to CBRS
"spectruminquiryResponse”: [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000
h
"maxEirp": 16,
"ruleApplied": "FCC_PART_96"
}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-27T07:35:55.529Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 16,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000

]
}
2018-11-27T07:35:55.546Z - INFO - engine sent successfully, the response to CBRS
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T07:35:55Z",
"grantld": "126050085",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

A
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]

}

2018-11-27T07:35:55.625Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "126050085",
"operationState": "GRANTED"

}

]
}

2018-11-27T07:35:55.644Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "126050085",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T07:39:152"
}

]

}

2018-11-27T07:36:01.601Z - INFO - spectruminquiry request from CBRS : {
"spectruminquiryRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000
}
]
}
]
}
2018-11-27T07:36:01.618Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T07:36:01.621Z - INFO - engine sent successfully, the response to CBRS :{
"spectrumlnquiryResponse": [
{
"availableChannel": |
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000
}y
"maxEirp": 16,
"ruleApplied": "FCC_PART_96"
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}

]1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",

"response”: {
"responseCode": 0

}

]

}
2018-11-27T07:36:52.684Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "126050085",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:36:52.703Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "126050085",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-27T07:40:12Z"
}

]

}
2018-11-27T07:37:49.726Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "126050085",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:37:49.737Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "126050085",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T07:41:092"
}

]
}
2018-11-27T07:38:46.746Z - INFO - heartbeat request from CBRS : {
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"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "126050085",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:38:46.753Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "126050085",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T07:42:06Z"
}

]

}
2018-11-27T07:39:43.766Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "126050085",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:39:43.788Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "126050085",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T07:43:03Z2"
}
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW20M_Grant maxEirp 14
2018-11-27T07:40:40.283Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T07:40:40.286Z - INFO - Selected spectrum frequency is {'lowFrequency': 3615000000L,
‘highFrequency': 3635000000L}
2018-11-27T07:40:40.286Z - INFO - Granted Spectrum Max Eirp = 14dBm/MHz
2018-11-27T07:40:40.2927 - INFO - the selected test from the user : PowerMeasTest is starting
now
2018-11-27T07:40:52.164Z - INFO - registration request from CBRS :{

"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

5

"callSign": "WAA206",

"cbsdCategory": "A",

"chbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T07:40:52.2147 - INFO - engine sent successfully, the response to CBRS :{

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T07:40:52.309Z - INFO - spectrumlInquiry request from CBRS :{

"spectrumlnquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
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]
}
2018-11-27T07:40:52.322Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T07:40:52.325Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse”: [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000
b
"maxEirp": 14,
"ruleApplied": "FCC_PART_96"
}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-27T07:40:52.729Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000

]
}
2018-11-27T07:40:52.743Z - INFO - The requested maxEirp value is too high
2018-11-27T07:40:52.746Z - INFO - The Grant response code is not 0, applicable spectrum
parameters have been sent out.
2018-11-27T07:40:52.750Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 14,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000
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}

|3

"response”: {
"responseCode": 400

}

]
}
2018-11-27T07:41:02.779Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 14,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000

]
}
2018-11-27T07:41:02.796Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T07:41:02Z",
"grantld": "704523439",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}
2018-11-27T07:41:02.859Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "704523439",
"operationState": "GRANTED"

}

]
}
2018-11-27T07:41:02.881Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "704523439",
"response”: {
"responseCode": 0
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}1
"transmitExpireTime": "2018-11-27T07:44:222"

]

}
2018-11-27T07:41:59.907Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "704523439",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:41:59.926Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "704523439",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T07:45:192"
}

]

}
2018-11-27T07:42:57.651Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "704523439",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:42:57.661Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "704523439",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T07:46:17Z"
}

]

}
2018-11-27T07:42:58.079Z - INFO - relinquishment request from CBRS : {

"relinquishmentRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "704523439"
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]
}

2018-11-27T07:42:58.118Z - INFO - engine sent successfully, the response to CBRS :{

"relinquishmentResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "704523439",
"response": {
"responseCode": 0
}
}

]
}
2018-11-27T07:42:58.426Z - INFO - deregistration request from CBRS : {
"deregistrationRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006"
}
]
}

2018-11-27T07:42:58.437Z - INFO - engine sent successfully, the response to CBRS :{

"deregistrationResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW20M_Grant maxEirp 12
2018-11-27T07:43:37.960Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T07:43:37.961Z - INFO - Selected spectrum frequency is {'lowFrequency': 3615000000L,
‘highFrequency': 3635000000L}
2018-11-27T07:43:37.963Z - INFO - Granted Spectrum Max Eirp = 12dBm/MHz
2018-11-27T07:43:37.969Z - INFO - the selected test from the user : PowerMeasTest is starting
now
2018-11-27T07:43:48.959Z - INFO - registration request from CBRS :{

"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

5

"callSign": "WAA206",

"cbsdCategory": "A",

"chbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T07:43:49.046Z - INFO - engine sent successfully, the response to CBRS :{

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T07:43:49.105Z - INFO - spectrumlInquiry request from CBRS :{

"spectrumlnquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
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]
}
2018-11-27T07:43:49.128Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T07:43:49.1317Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse”: [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000
b
"maxEirp": 12,
"ruleApplied": "FCC_PART_96"
}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-27T07:43:49.568Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000

]
}
2018-11-27T07:43:49.582Z - INFO - The requested maxEirp value is too high
2018-11-27T07:43:49.585Z - INFO - The Grant response code is not 0, applicable spectrum
parameters have been sent out.
2018-11-27T07:43:49.586Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 12,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000
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}

|3

"response”: {
"responseCode": 400

}

]
}
2018-11-27T07:43:59.609Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 12,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000

]
}
2018-11-27T07:43:59.628Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T07:43:59Z",
"grantld": "564614015",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}
2018-11-27T07:43:59.698Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "564614015",
"operationState": "GRANTED"

}

]
}
2018-11-27T07:43:59.719Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "564614015",
"response”: {
"responseCode": 0
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}1
"transmitExpireTime": "2018-11-27T07:47:192"

]

}
2018-11-27T07:44:56.756Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "564614015",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:44:56.776Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "564614015",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T07:48:16Z"
}

]

}
2018-11-27T07:45:53.802Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "564614015",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:45:53.822Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "564614015",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T07:49:132"
}

]

}
2018-11-27T07:46:50.839Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "564614015",
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"operationState": "AUTHORIZED"

]

}
2018-11-27T07:46:50.859Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "564614015",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T07:50:10Z2"
}

]

}
2018-11-27T07:47:47.880Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "564614015",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:47:47.900Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "564614015",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-27T07:51:072"
}

]

}
2018-11-27T07:48:13.747Z - INFO - Selected spectrum frequency is {'lowFrequency': 3615000000L,

‘highFrequency': 3635000000L}
2018-11-27T07:48:13.750Z - INFO - Granted Spectrum Max Eirp = 12dBm/MHz
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW20M_Grant maxEirp 10
2018-11-27T07:51:58.844Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T07:51:58.844Z - INFO - Selected spectrum frequency is {'lowFrequency': 3615000000L,
‘highFrequency': 3635000000L}
2018-11-27T07:51:58.845Z - INFO - Granted Spectrum Max Eirp = 10dBm/MHz
2018-11-27T07:51:58.846Z - INFO - the selected test from the user : PowerMeasTest is starting
now
2018-11-27T07:52:11.594Z - INFO - registration request from CBRS :{

"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

5

"callSign": "WAA206",

"cbsdCategory": "A",

"chbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T07:52:11.671Z - INFO - engine sent successfully, the response to CBRS :{

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T07:52:11.726Z - INFO - spectrumlInquiry request from CBRS :{

"spectrumlnquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
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}
]
}
2018-11-27T07:52:11.749Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T07:52:11.753Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse”: [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000
b
"maxEirp": 10,
"ruleApplied": "FCC_PART_96"
}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-27T07:52:12.461Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000

]
}
2018-11-27T07:52:12.476Z - INFO - The requested maxEirp value is too high
2018-11-27T07:52:12.480Z - INFO - The Grant response code is not 0, applicable spectrum
parameters have been sent out.
2018-11-27T07:52:12.483Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 10,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000
SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory Page No.
TEL : 886-3-327-3456
FAX : 886-3-327-0973

127 0f 171



Test Logs Appendix A

}

|3

"response”: {
"responseCode": 400

}

]
}
2018-11-27T07:52:22.487Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 10,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000

]
}
2018-11-27T07:52:22.497Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T07:52:227",
"grantld": "79088041",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}
2018-11-27T07:52:22.572Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
"operationState": "GRANTED"

}

]
}
2018-11-27T07:52:22.5927 - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
"response”: {
"responseCode": 0
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}1
"transmitExpireTime": "2018-11-27T07:55:422"

]

}
2018-11-27T07:53:19.632Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:53:19.653Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T07:56:392"
}

]

}
2018-11-27T07:54:16.671Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld”: "79088041",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:54:16.690Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T07:57:362"
}

]

}
2018-11-27T07:55:13.716Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
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"operationState": "AUTHORIZED"

]

}
2018-11-27T07:55:13.736Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T07:58:332"
}

]

}
2018-11-27T07:56:10.759Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:56:10.779Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-27T07:59:30Z"
}

]

}
2018-11-27T07:57:07.793Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:57:07.801Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
"response”: {
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"responseCode": 0

}1
"transmitExpireTime": "2018-11-27T08:00:272"

]

}
2018-11-27T07:58:04.818Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T07:58:04.825Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "79088041",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T08:01:24Z2"
}
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW20M_Grant maxEirp 8
2018-11-27T08:01:02.676Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T08:01:02.677Z - INFO - Selected spectrum frequency is {'lowFrequency': 3615000000L,
‘highFrequency': 3635000000L}
2018-11-27T08:01:02.680Z - INFO - Granted Spectrum Max Eirp = 8dBm/MHz
2018-11-27T08:01:02.684Z - INFO - the selected test from the user : PowerMeasTest is starting
now
2018-11-27T08:01:15.102Z - INFO - registration request from CBRS :{

"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

5

"callSign": "WAA206",

"cbsdCategory": "A",

"chbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T08:01:15.171Z - INFO - engine sent successfully, the response to CBRS :{

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T08:01:15.246Z - INFO - spectrumlInquiry request from CBRS :{

"spectrumlnquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
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]
}
2018-11-27T08:01:15.257Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T08:01:15.259Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse”: [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000
b
"maxEirp": 8,
"ruleApplied": "FCC_PART_96"
}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-27T08:01:15.605Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 17,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000

]
}
2018-11-27T08:01:15.621Z - INFO - The requested maxEirp value is too high
2018-11-27T08:01:15.622Z - INFO - The Grant response code is not 0, applicable spectrum
parameters have been sent out.
2018-11-27T08:01:15.625Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 8,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000
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}

|3

"response”: {
"responseCode": 400

}

]
}
2018-11-27T08:01:25.637Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 8,
"operationFrequencyRange": {
"highFrequency": 3635000000,
"lowFrequency": 3615000000

]
}
2018-11-27T08:01:25.654Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T08:01:25Z",
"grantld": "317276639",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}
2018-11-27T08:01:25.726Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "317276639",
"operationState": "GRANTED"

}

]
}
2018-11-27T08:01:25.746Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "317276639",
"response”: {
"responseCode": 0
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}1
"transmitExpireTime": "2018-11-27T08:04:45Z2"

]

}
2018-11-27T08:02:22.809Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "317276639",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:02:22.815Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "317276639",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T08:05:42Z2"
}

]

}
2018-11-27T08:03:19.841Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "317276639",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:03:19.848Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld"; "317276639",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T08:06:39Z2"
}

]

}
2018-11-27T08:04:16.845Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "317276639",
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"operationState": "AUTHORIZED"

]

}
2018-11-27T08:04:16.855Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "317276639",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T08:07:362"
}

]

}
2018-11-27T08:05:13.875Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "317276639",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:05:13.894Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "317276639",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-27T08:08:332"
}

]

}
2018-11-27T08:06:10.913Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "317276639",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:06:10.933Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "317276639",
"response”: {
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"responseCode": 0

}1
"transmitExpireTime": "2018-11-27T08:09:30Z"
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW10M_Grant maxEirp 20
2018-11-27T08:09:12.483Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T08:09:12.484Z - INFO - Selected spectrum frequency is {'lowFrequency': 3620000000L,
‘highFrequency': 3630000000L}
2018-11-27T08:09:12.486Z - INFO - Granted Spectrum Max Eirp = 20dBm/MHz
2018-11-27T08:09:12.4927 - INFO - the selected test from the user : PowerMeasTest is starting
now
2018-11-27T08:09:33.519Z - INFO - registration request from CBRS :{

"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

5

"callSign": "WAA206",

"cbsdCategory": "A",

"chbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T08:09:33.601Z - INFO - engine sent successfully, the response to CBRS :{

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T08:09:33.676Z - INFO - spectrumlInquiry request from CBRS :{

"spectrumlnquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
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]
}

2018-11-27T08:09:33.700Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T08:09:33.703Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3630000000,

"lowFrequency": 3620000000
b
"maxEirp": 20,

"ruleApplied": "FCC_PART_96"

}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {

"responseCode": 0

}

]
}
2018-11-27T08:12:51.295Z - INFO - spectrumlInquiry request from CBRS :{
"spectruminquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
}

2018-11-27T08:12:51.318Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T08:12:51.3227 - INFO - engine sent successfully, the response to CBRS :{
"spectrumlnquiryResponse": [
{
"availableChannel": |
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3630000000,

"lowFrequency": 3620000000
}

maxEirp": 20,
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"ruleApplied": "FCC_PART_96"
}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0

}

]

}
2018-11-27T08:12:51.433Z - INFO - grant request from CBRS : {

"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 20,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000

]

}
2018-11-27T08:12:51.450Z - INFO - engine sent successfully, the response to CBRS :{

"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T08:12:512",
"grantld": "726033309",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

}

]

}
2018-11-27T08:12:51.493Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "726033309",
"operationState": "GRANTED"

}

]

}
2018-11-27T08:12:51.513Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": |
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "726033309",
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"response”: {
"responseCode": 0

}1
"transmitExpireTime": "2018-11-27T08:16:11Z"

]
}
2018-11-27T08:13:22.276Z - INFO - Selected spectrum frequency is {'lowFrequency': 3620000000L,
‘highFrequency': 3630000000L}
2018-11-27T08:13:22.279Z - INFO - Granted Spectrum Max Eirp = 20dBm/MHz
2018-11-27T08:13:48.588Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "726033309",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:13:48.601Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "726033309",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-27T08:17:082"
}

]

}
2018-11-27T08:14:45.608Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "726033309",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:14:45.628Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "726033309",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T08:18:052"
}

}
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2018-11-27T08:15:42.641Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "726033309",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:15:42.648Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "726033309",
"response": {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T08:19:02Z"
}
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW10M_Grant maxEirp 18
2018-11-27T08:16:34.681Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T08:16:34.684Z - INFO - Selected spectrum frequency is {'lowFrequency': 3620000000L,
‘highFrequency': 3630000000L}
2018-11-27T08:16:34.686Z - INFO - Granted Spectrum Max Eirp = 18dBm/MHz
2018-11-27T08:16:34.691Z - INFO - the selected test from the user : PowerMeasTest is starting
now
2018-11-27T08:16:46.305Z - INFO - registration request from CBRS :{

"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

5

"callSign": "WAA206",

"cbsdCategory": "A",

"chbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T08:16:46.372Z - INFO - engine sent successfully, the response to CBRS :{

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T08:16:46.436Z - INFO - spectrumlInquiry request from CBRS :{

"spectrumlnquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
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}
]
}
2018-11-27T08:16:46.460Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T08:16:46.463Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse”: [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000
b
"maxEirp": 18,
"ruleApplied": "FCC_PART_96"
}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-27T08:16:46.596Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 20,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000

]
}
2018-11-27T08:16:46.611Z - INFO - The requested maxEirp value is too high
2018-11-27T08:16:46.615Z - INFO - The Grant response code is not 0, applicable spectrum
parameters have been sent out.
2018-11-27T08:16:46.617Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 18,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000
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}

|3

"response”: {
"responseCode": 400

}

]
}
2018-11-27T08:16:56.638Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 18,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000

]
}
2018-11-27T08:16:56.654Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T08:16:56Z",
"grantld": "606488771",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}
2018-11-27T08:16:56.733Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "606488771",
"operationState": "GRANTED"

}

]
}
2018-11-27T08:16:56.753Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "606488771",
"response”: {
"responseCode": 0
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}1
"transmitExpireTime": "2018-11-27T08:20:16Z2"

]

}
2018-11-27T08:17:54.009Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "606488771",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:17:54.029Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "606488771",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T08:21:14Z"
}

]

}
2018-11-27T08:18:34.196Z - INFO - relinquishment request from CBRS : {

"relinquishmentRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "606488771"

]

}
2018-11-27T08:18:34.200Z - INFO - engine sent successfully, the response to CBRS :{
"relinquishmentResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "606488771",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T08:18:34.799Z - INFO - deregistration request from CBRS : {

"deregistrationRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006"

}

}
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2018-11-27T08:18:34.802Z - INFO - engine sent successfully, the response to CBRS : {
"deregistrationResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW10M_Grant maxEirp 16
2018-11-27T08:19:26.668Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T08:19:26.671Z - INFO - Selected spectrum frequency is {'lowFrequency': 3620000000L,
‘highFrequency': 3630000000L}
2018-11-27T08:19:26.671Z - INFO - Granted Spectrum Max Eirp = 16dBm/MHz
2018-11-27T08:19:26.677Z - INFO - the selected test from the user : PowerMeasTest is starting
now
2018-11-27T08:19:38.325Z - INFO - registration request from CBRS :{

"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

5

"callSign": "WAA206",

"cbsdCategory": "A",

"chbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T08:19:38.401Z - INFO - engine sent successfully, the response to CBRS :{

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T08:19:38.456Z - INFO - spectrumlInquiry request from CBRS :{

"spectrumlnquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
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}
]
}
2018-11-27T08:19:38.480Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T08:19:38.483Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse”: [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000
b
"maxEirp": 16,
"ruleApplied": "FCC_PART_96"
}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-27T08:19:38.624Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 20,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000

]
}
2018-11-27T08:19:38.638Z - INFO - The requested maxEirp value is too high
2018-11-27T08:19:38.641Z - INFO - The Grant response code is not 0, applicable spectrum
parameters have been sent out.
2018-11-27T08:19:38.644Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 16,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000
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}

|3

"response”: {
"responseCode": 400

}

]
}
2018-11-27T08:19:48.678Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 16,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000

]
}
2018-11-27T08:19:48.697Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T08:19:48Z",
"grantld": "847781155",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}
2018-11-27T08:19:48.767Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"operationState": "GRANTED"

}

]
}
2018-11-27T08:19:48.778Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"response”: {
"responseCode": 0
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}1
"transmitExpireTime": "2018-11-27T08:23:08Z2"

]

}
2018-11-27T08:20:45.8327Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:20:45.851Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T08:24:05Z2"
}

]

}
2018-11-27T08:21:42.867Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:21:42.888Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld"; "847781155",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T08:25:02Z2"
}

]

}
2018-11-27T08:22:39.907Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
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"operationState": "AUTHORIZED"

]

}
2018-11-27T08:22:39.928Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T08:25:597"
}

]

}
2018-11-27T08:23:36.947Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:23:36.969Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-27T08:26:562"
}

]

}
2018-11-27T08:24:33.983Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:24:34.003Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"response”: {
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"responseCode": 0

}1
"transmitExpireTime": "2018-11-27T08:27:542"

]
}
2018-11-27T08:24:51.3947 - INFO - Selected spectrum frequency is {'lowFrequency': 3620000000L,
‘highFrequency': 3630000000L}
2018-11-27T08:24:51.395Z - INFO - Granted Spectrum Max Eirp = 16dBm/MHz
2018-11-27T08:25:31.019Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:25:31.026Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-27T08:28:517"
}

]

}
2018-11-27T08:26:28.036Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:26:28.055Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "847781155",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T08:29:482"
}
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW10M_Grant maxEirp 14
2018-11-27T08:53:14.407Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T08:53:14.408Z - INFO - Selected spectrum frequency is {'lowFrequency': 3620000000L,
‘highFrequency': 3630000000L}
2018-11-27T08:53:14.4117 - INFO - Granted Spectrum Max Eirp = 14dBm/MHz
2018-11-27T08:53:14.417Z - INFO - the selected test from the user : PowerMeasTest is starting
now
2018-11-27T08:53:25.760Z - INFO - registration request from CBRS :{

"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

5

"callSign": "WAA206",

"cbsdCategory": "A",

"chbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T08:53:25.808Z - INFO - engine sent successfully, the response to CBRS :{

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T08:53:25.901Z - INFO - spectrumlInquiry request from CBRS :{

"spectrumlnquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
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]
}

2018-11-27T08:53:25.917Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T08:53:25.917Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse": [
{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3630000000,

"lowFrequency": 3620000000
b
"maxEirp": 14,

"ruleApplied": "FCC_PART_96"

}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {

"responseCode": 0

}

]
}
2018-11-27T08:56:33.311Z - INFO - spectrumlInquiry request from CBRS
"spectruminquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
}

2018-11-27T08:56:33.328Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T08:56:33.328Z - INFO - engine sent successfully, the response to CBRS : {
"spectrumlnquiryResponse": [
{
"availableChannel": |
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3630000000,

"lowFrequency": 3620000000
}

maxEirp": 14,
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"ruleApplied": "FCC_PART_96"
}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0

}

]
}
2018-11-27T08:56:33.688Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 20,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000

]
}
2018-11-27T08:56:33.694Z - INFO - The requested maxEirp value is too high
2018-11-27T08:56:33.696Z - INFO - The Grant response code is not 0, applicable spectrum
parameters have been sent out.

2018-11-27T08:56:33.697Z - INFO - engine sent successfully, the response to CBRS : {
"grantResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 14,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000
}
|3
"response”: {
"responseCode": 400
}
}

]
}
2018-11-27T08:56:43.723Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 14,
"operationFrequencyRange": {
"highFrequency": 3630000000,
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"lowFrequency": 3620000000

]
}
2018-11-27T08:56:43.733Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"chsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T08:56:43Z",
"grantld": "785356973",
"heartbeatinterval": 60,
"response": {
"responseCode": 0

}

]

}
2018-11-27T08:56:43.828Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"operationState": "GRANTED"

}

]

}
2018-11-27T08:56:43.844Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T09:00:03Z"
}

]

}
2018-11-27T08:57:40.882Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld"; "785356973",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:57:40.898Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [
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{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"response”: {
"responseCode": 0
}i
"transmitExpireTime": "2018-11-27T09:01:00Z"
}

]

}
2018-11-27T08:58:37.917Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T08:58:37.937Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"response”: {
"responseCode": 0
|3
"transmitExpireTime": "2018-11-27T09:01:572"
}

]
}
2018-11-27T08:59:06.066Z - INFO - Selected spectrum frequency is {'lowFrequency': 3620000000L,
‘highFrequency': 3630000000L}
2018-11-27T08:59:06.069Z - INFO - Granted Spectrum Max Eirp = 14dBm/MHz
2018-11-27T08:59:34.957Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"operationState": "AUTHORIZED"

}

]
}
2018-11-27T08:59:34.974Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": |
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T09:02:54Z2"
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]

}
2018-11-27T09:00:31.987Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T09:00:32.005Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T09:03:522"
}

]

}
2018-11-27T09:01:29.023Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T09:01:29.043Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T09:04:49Z2"
}

]

}
2018-11-27T09:02:26.059Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"operationState": "AUTHORIZED"

}
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]

}
2018-11-27T09:02:26.078Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T09:05:46Z"
}

]

}
2018-11-27T09:03:23.094Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld"; "785356973",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T09:03:23.114Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T09:06:43Z2"
}

]

}
2018-11-27T09:04:20.135Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "785356973",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T09:04:20.154Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": [
{

"cbsdld": "S9GQ410US01Mock-SAS341829000006",

"grantld": "785356973",

"response”: {
"responseCode": 0

1
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"transmitExpireTime": "2018-11-27T09:07:40Z"

]

}
2018-11-27T09:04:37.403Z - INFO - Selected spectrum frequency is {'lowFrequency': 3620000000L,

‘highFrequency': 3630000000L}
2018-11-27T09:04:37.404Z - INFO - Granted Spectrum Max Eirp = 14dBm/MHz
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW10M_Grant maxEirp 12
2018-11-27T09:05:48.596Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T09:05:48.598Z - INFO - Selected spectrum frequency is {'lowFrequency': 3620000000L,
‘highFrequency': 3630000000L}
2018-11-27T09:05:48.601Z - INFO - Granted Spectrum Max Eirp = 12dBm/MHz
2018-11-27T09:05:48.607Z - INFO - the selected test from the user : PowerMeasTest is starting
now
2018-11-27T09:06:00.752Z - INFO - registration request from CBRS :{

"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

5

"callSign": "WAA206",

"cbsdCategory": "A",

"chbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T09:06:00.802Z - INFO - engine sent successfully, the response to CBRS :{

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T09:06:01.055Z - INFO - spectrumlInquiry request from CBRS :{

"spectrumlnquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
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]
}
2018-11-27T09:06:01.065Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T09:06:01.065Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse”: [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000
b
"maxEirp": 12,
"ruleApplied": "FCC_PART_96"
}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-27T09:06:01.151Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 20,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000

]
}
2018-11-27T09:06:01.164Z - INFO - The requested maxEirp value is too high
2018-11-27T09:06:01.167Z - INFO - The Grant response code is not 0, applicable spectrum
parameters have been sent out.
2018-11-27T09:06:01.168Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 12,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000
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}

|3

"response”: {
"responseCode": 400

}

]
}
2018-11-27T09:06:11.213Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 12,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000

]
}
2018-11-27T09:06:11.230Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T09:06:11Z",
"grantld": "731587375",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}
2018-11-27T09:06:11.292Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "731587375",
"operationState": "GRANTED"

}

]
}
2018-11-27T09:06:11.3127 - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld": "731587375",
"response”: {
"responseCode": 0
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}1
"transmitExpireTime": "2018-11-27T09:09:312"

]

}
2018-11-27T09:07:08.348Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "731587375",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T09:07:08.365Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "731587375",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T09:10:28Z2"
}

]

}
2018-11-27T09:07:27.923Z - INFO - Selected spectrum frequency is {'lowFrequency': 3620000000L,

‘highFrequency': 3630000000L}
2018-11-27T09:07:27.924Z - INFO - Granted Spectrum Max Eirp = 12dBm/MHz
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Test Log for WINNF.PT.C.HBT Test Case ID_ BW10M_Grant maxEirp 10
2018-11-27T09:08:02.246Z - INFO - WINNF TEST HARNESS RELEASE: 1.0.0.3 - 2018-November-13
2018-11-27T09:08:02.246Z - INFO - Selected spectrum frequency is {'lowFrequency': 3620000000L,
‘highFrequency': 3630000000L}
2018-11-27T09:08:02.246Z - INFO - Granted Spectrum Max Eirp = 10dBm/MHz
2018-11-27T09:08:02.250Z - INFO - the selected test from the user : PowerMeasTest is starting
now
2018-11-27T09:08:13.755Z - INFO - registration request from CBRS :{

"registrationRequest": [

{

"airinterface": {
"radioTechnology": "E_UTRA"

5

"callSign": "WAA206",

"cbsdCategory": "A",

"chbsdinfo": {

"firmwareVersion": "02.00.02.0023.c669e822d302",
"hardwareVersion": "02",

"model": "SKU B48: P01-Q410-US01",
"softwareVersion": "02.00.02.0023.c669e822d302",
"vendor": "Ruckus"

h

"cbsdSerialNumber": "341829000006",

"fccld": "S9GQ410US01",

"measCapability": [
"RECEIVED_POWER_WITHOUT GRANT",
"RECEIVED_POWER_WITH_GRANT"

1

"userld": "Ruckus_IDC"

}

]

}
2018-11-27T09:08:13.832Z - INFO - engine sent successfully, the response to CBRS :{

"registrationResponse”: [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]

}
2018-11-27T09:08:13.904Z - INFO - spectrumlInquiry request from CBRS :{

"spectrumlnquiryRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"inquiredSpectrum": [
{
"highFrequency": 3700000000,
"lowFrequency": 3550000000

]
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]
}
2018-11-27T09:08:13.927Z - INFO - The requested spectrum is out of the range, availableChannel
is sent out

2018-11-27T09:08:13.930Z - INFO - engine sent successfully, the response to CBRS :{
"spectruminquiryResponse”: [

{
"availableChannel": [
{
"channelType": "GAA",
"frequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000
b
"maxEirp": 10,
"ruleApplied": "FCC_PART_96"
}
1
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"response”: {
"responseCode": 0
}
}

]
}
2018-11-27T09:08:14.062Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 20,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000

]
}
2018-11-27T09:08:14.076Z - INFO - The requested maxEirp value is too high
2018-11-27T09:08:14.079Z - INFO - The Grant response code is not 0, applicable spectrum
parameters have been sent out.
2018-11-27T09:08:14.084Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 10,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000
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}

|3

"response”: {
"responseCode": 400

}

]
}
2018-11-27T09:08:24.115Z - INFO - grant request from CBRS : {
"grantRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"operationParam": {
"maxEirp": 10,
"operationFrequencyRange": {
"highFrequency": 3630000000,
"lowFrequency": 3620000000

]
}
2018-11-27T09:08:24.121Z - INFO - engine sent successfully, the response to CBRS :{
"grantResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"channelType": "GAA",
"grantExpireTime": "2018-12-04T09:08:24Z",
"grantld": "611277474",
"heartbeatinterval": 60,
"response”: {
"responseCode": 0

]

}
2018-11-27T09:08:24.203Z - INFO - heartbeat request from CBRS : {
"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
"operationState": "GRANTED"

}

]
}
2018-11-27T09:08:24.210Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
“grantld": "611277474",
"response”: {
"responseCode": 0
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}1
"transmitExpireTime": "2018-11-27T09:11:44Z2"

]

}
2018-11-27T09:09:21.250Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T09:09:21.267Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T09:12:41Z2"
}

]

}
2018-11-27T09:10:18.273Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T09:10:18.279Z - INFO - engine sent successfully, the response to CBRS : {
"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
"response”: {
"responseCode": 0
}1
"transmitExpireTime": "2018-11-27T09:13:382"
}

]

}
2018-11-27T09:11:15.289Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
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"operationState": "AUTHORIZED"

]

}
2018-11-27T09:11:15.295Z - INFO - engine sent successfully, the response to CBRS :{
"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T09:14:35Z"
}

]

}
2018-11-27T09:12:12.309Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T09:12:12.329Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
"response”: {
"responseCode": 0
}l
"transmitExpireTime": "2018-11-27T09:15:322"
}

]

}
2018-11-27T09:13:09.3427 - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T09:13:09.358Z - INFO - engine sent successfully, the response to CBRS : {

"heartbeatResponse": [
{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
"response”: {
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"responseCode": 0

}1
"transmitExpireTime": "2018-11-27T09:16:292"

]

}
2018-11-27T09:14:06.394Z - INFO - heartbeat request from CBRS : {

"heartbeatRequest": [

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
"operationState": "AUTHORIZED"

}

]

}
2018-11-27T09:14:06.401Z - INFO - engine sent successfully, the response to CBRS :{

"heartbeatResponse": |

{
"cbsdld": "S9GQ410US01Mock-SAS341829000006",
"grantld": "611277474",
"response”: {
"responseCode": 0
}!
"transmitExpireTime": "2018-11-27T09:17:26Z"
}
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RF measurement plot for WINNF.FT.C.HBT.1 Test Case ID
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RF measurement plot for WINNF.PT.C.HBT Test Case ID_BW20M_Grant maxEirp 17
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RF measurement plot for WINNF.PT.C.HBT Test Case ID_BW20M_Grant maxEirp 16
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